Aenb

0} paxul|
Ajusuewliad

GELY -odA]
<-6661 ‘uep Aanileqg Alreg

/(D0G-0S-00%-0S€) qeQ sisseyd
008N =N

suononisul buni




Couplingsclass: F

1=

Approved

[pprovea \
e11 00-5000

94/20/EC

[Max. mass trailer : 3500 kg |

|Max. vertical load :250 kg

17| 46 Nm 41Nm (with self-locking nut)

19|79 Nm 71Nm (with self-locking nut)

241195 Nm

Okm 1000km

© 413570/16-04-2004/1

© 413570/0/42



¢/v002-¥0-91/0LSELY ©

09IXCLIN

1 L1X829

S

44

L0k

1G1XG¢0

0ge ueA Aienlleq

1 G1XG2o

10}

8 aseqeaym

L9/¥002-¥0-91/0LSE LY ©

O0v ‘3/0G¢€




101

225x15 L.

\
22

225x15 L=101

©
F
®
A

Self-locking

30x10,5x2,5 0 Q

© 413570/16-04-2004/3

45C, 50C

© 413570/16-04-2004/40



¥/¥002-¥0-9H/0LSELY ©

614

)
|0SXZ LN

V)]

[OYXZLIN|

1G1XGco
=1 L1X829

VS

L0}

091XcLIN

I
@ (@)
- o
X
: ;
&
o
()
O
W
(4)]
o
[0))
=
o
S
o
o) 0
Q
3 =@
o
-
1}
2
(@)
SG1 ~
S8 n%_
. s S
2 >
§9 .m
:\_Hﬁ.\.ﬁu % %U
4%9 3
P | &
Ui g




il il
Qi
_HI\T =

\
© 413570/16-04-2004/5

©

5x15 L=101

M12x160

S ©25x15 L=101
X
J

Chassis Cab 45C and 50C

© 413570/16-04-2004/38




9/¥00¢-¥0-91/0LSELY ©

19w uswes ‘N uayeb ap [iq 4 1ee|d euseep Jesiuoly “Jeow us BulliesA ‘g

BJJUOD *|OUl ‘0BXZ LIN IN0Q 8p "A'W'P Y unajsyeoy ap ‘O 1eb [iq jesiuoly -

¥ InnBy 817 "ualeow ua uabulIdaA "|oul ‘0SXZ LN Uainog
ap 'A'q'w g us y usaunaisliz ap uee |\ ua 7 uaunaissbuibinslsion ap
r ualeb ap (i Je81U0\ "UsIBOW Ud UBBULLIBAA [OUl ‘OFXZ LN UdINOg ap

‘Awrp Yy usieb ap lig ‘usieldliz eplag ap uassn) ‘jjegsiemp ap Josjuo| -

"aplizialyoal ap I0oA azlimyiam azap [eeylaH ‘usiaow apuabiogyez
us uabuuynis ‘oul ‘091XZ LN usinog ap ‘A'wp | salieejdesjuoy aami
us uassnNgspuelsje ap 4 us J uaeb ap [iq Jesjuo| “usisow apusbioq
-}18Z us usbuuyN(s “[oul 09 LXZ LN IN0g 8p "A'wp O 1eb i H yeejdesuoy
9P US USSSNQSPUBISIE 8P UBA USS J99JUOJ\ "Udidow ud uabuliaan-joul
‘OPXZLIN udnog ap 18w © ua g uaieb lig H 1eeidenuoy 1w uswes
v leedliz ap Jo8juo| : (g INnbYy 31Z) 0G6E SiseqioIm |a1sag adAy Joop

“oplizio1yoai ap J00A azlimyiem 8zep |eeyloH
‘uaiaow apuabiogyez us usbuulN|soul ‘09 LXZ LI UdInog ap "A'W'p |
safiee|dejuoy 8am} us uassngspuelsje ap 1) us 3 uajeb ap [iq Jesjuop
"091XZ LN Inog ap "A'wrp 9 1e6 [ig H yee|desjuoy ep ua uassngspuelsje
Op UBA U89 JO9JUO|\ "UdJooWw ua udbuuiean ‘pul ‘OpXZ LN usinog
ap 1w 4 us q ualeb g H 1eejdesiuoy 1w uswes Y jee|dliz ap Jo8juoN
:(z ANnB1y 91Z) 0G6E SISeq|aIM dAjeyaq SIISIOA dje [91sag adA) JooA

‘g ua y uale|diz apieqg ap JodBIUO| -

"opliz

-10Mm 8} pioogab usieb [ejuee uss ususip g us y uaje|dliz apiag ap uea
abejuow ap ‘A'gq] :(g InnbBly 31z) 0GeE Siseq|aim |a1sag adA} J00A

‘aplizio)yoal op JOOA oZ[Imyiom
9Zop [eBYJOH jWW 0G| UeA 8}Bud| sleWIUIW USS US WW €] UBA 100q
U9 JaW ¥|eqsISSeYD ap UBA SUSJ) 8)SUSAOQ 8p 10} J0Op JBPIdA ©) Ud 3
uajeb ap nu Joog "uayeb ap uea Buulipin aisinf uas "A'q1 yegsisseyo ap
uenA a)bus| ap 1awi 161 ullj uga ul H yeejdenuoy yep 6ioz ‘mnogdo ap uea
1eb epueelsaq 1oy ul O 1e6 [ig ‘sngspuelsje ap Jow uswes ‘H jee|dels
-UOY 9)SUSAOQ 9P Y00 NU I9BJUOJ “Y[e]SISSBYD 8P UBA SUS|} 8)SI9PUO
ap Joop 3 us D uajeb ap Joog 'y 1ee|d JoplimiaA ‘WW €| UeA 100g Udd
JoW Y[egsIsseyo ap UeA apliziepuo ap ul 3 us O usieb ap Jeaie| "4 us
a uajeb ap [ig ‘H uare|deljuoy ap UBA USS 1oW UsWes ‘Y jee|d Jaajuo
"MleqsiSSeyd ap UBA SUd|} 8islapuo ap ul Bizemuee spaal ullz © us
4 ‘g uareb aq iom 8} 16|0A sfe [igieep er) "uspiom a} pioogab uaieb
|eluee uaa uaualp g ua y ualeldliz apieg ap ueA abejuow ap “A'Q L
(2 ANnB1y 31Z) 0S6E SISe]|aIM dA|BYDq S3ISIaA 3je [91sag adA} Joop

"Mleqsisseyo op ul usyeb uea usiog -

*(g ua g uainbiy a1z) mnogdo ap uea Jnogsbuibnsanaqg ap ‘O liq ‘sis
-Seyo 18y uea aplizuanog ap 1IN Josyuowa "ustassed uauuny uassng
-spueisje uasiee|d 8} ap 1epoz ‘uliz plesjuowab ¥|egsiSSeyd ap UeA ap
-lizusuuiq ap uee doxinog ap 10w yue|daal] ap uea usinogsbuibisanaq
ap o Josjoliuoy ‘uansbabuee si | JnNnby ul sjeoz ‘yuejdeal} ap uea
|9apjoIsisuny 18y ueA apliziepuo ap uj usbuuedsin auigy aam} eep

‘delsdo ap uea |99p Joisisuny 18y Jesuowaq -

-19]yoal 8p I00A BZlIMmyIom 8zap [eeyloH jww 0G| ueA 816us| ajewiuiw
U89 Ud WW €| UBA J00Q USS }oW “Y[egSISSBYD 8p UBA SUBJ} 9)SUBAO] 8P
101 Joop Japlan 4 us 3 ualeb ap nu Joog ‘usieb ap uea Buiulijyn asin(
U9 "A'q} Yjegsisseyo ap uea a1bus| ap 10w 161 ull] ugs ul H 1ee|denuoy
1ep Bioz ‘mnoqdo ap uea 1eb spueeisaq 18y ul O 1eb [ig ‘sngspuelsje
op JoW uswes ‘H yee|deljuoy 9)SUBAO( 9P Y00 NU JBBUOI "Y|egsISSeyo
ap UBA SUBJ} 81s1apuo ap Joop 3 us O ualeb ap Joog "y 1eeld Japlimiap
‘WW €] UBA 100Q UD9 1aW Y[BgsISSeyd ap UeA apliziapuo ap ul 3 us 9
uaieb ap Jeaylep "4 ue q uayeb ap g ‘H usle|desuoy ap ueA uss Jaw
uswies ‘y jee|d JoslUO\ "YIBgsISSeYd ap UeA Suaj 8)siopuo ap ul Bizem
-uee spaal uliz H us 4 ‘q usreb aq em 8} 16|0A sfe [iqieep en) ‘usp

2 euibey 's1oyos ap usjeppiwsbuibisanaq
ua abejuow J00A Bas|dpery yooqpuey siee|dyiam joy usjapiapuo bBiny
-190A ueA abejuow us abejuowsap oon Basjdpeey “ualaplimian usyund
-sbuibnsanaq ap uea asiee|d i) 1y abizemuee |9anjuUdA] uaiaplimion
Meeyyall ap uea usjeusyewsbulblisanaq us usjopiapuo apianajebasyy |

3/0S€ NIOVYMT13LS3g

:DNIQIITANVHIDVLNOW

Pl L L L e e e e e T T T T e —————
L&/¥00¢-70-91/0LSELY © %

*0SS91S OAIISOSIP [9p INOIZNILNANYINl @ OSNIINS OJODIAA [9p S}USIN,| OJELLIOJUI JOAE IP S1}OUI BJEIYOIP IS

VINHId ® OHaNIL

:00]UBDD8W 000BJE P OAINSOdSIP 81usNnBas || 0SS81S OANSOSIP [8P 9J011NJ1SOD [8P SYO O|ODISA [9P 9J01NJISOD 9P EIS IUOIZLD
-sa.d 9j[e JWIOJUOD Ul PS E}191I00 BISIUBL Ul OJRIUOW JOAE P BIEIYDIP ERIQ BHUOSONOS Bl :OIDDV.LNOW OLLIHHOD Id ANOIZVHVIHOIA

0oanvT109 11 d43d 34V1IdWOD va

(B ur) eoLI0W EBJ]OP "XB\ 8jIgeIydowly BSSBIN =9
(63 u1) @ou10W EJ|I9P "XB\ BAISSS|dWO) BSSB\ =] :DA0P

O+l
a=NJa - =18600'0 %
o x

:(a]1qeiyoiowill BSSBW B dJBSSE|odp
olIBSS323U 3s) ejnw.io} ajuanbas e| asejidwoo ‘oibbejuow [e ai
-q -apaooad apuajul IS IND NS BINJAA B|INS auoizejjelsul|ie ‘0g/y6 339
1 ewuou e ojebojowo oulel} Ip OAlISOdSIp [9p BHAUOPI, | 91Bdl1I9A Jod

0|02I8A0}NE ||8P BUOIZB|024IO 1P BLED IPOA
(58/50/82'W'Q 1poA) aJ0Ladns
WO G [e 8JBpUOJOLE = WD 0/ + (82110W) OTODIFA INOIZVIODHID 1P V.LHYD 8lepen WSy'g 1'S'LY L @ ueAele) Jad ajiqeiyoiowl ezzeybieT

:9[IgBIYOIOWIL BSSB

6 052 'S "Xeuw 9|edIUaA 00LB)D

NY 902 - 8lofep
000S-00 LL® :auojzebojow
4 :000B)E Ip 0dl) © 8sse|D

:ejeuoizuny odi}
<-6661 ‘UBA Alanile@ Alrea / (D05-0GP-00v-0GE) GO SISSBYD 098A| Iloo1aA0INE Jad
GElY :ody ourel; Ip oalsodsiq



de verstevigingssteunen L en M, met bouten M16x140, incl. contra O,
afstandsbussen, veerringen en moeren. Vervolgens bij de gaten T met
bouten M16x55 incl. veerringen en moeren.

. Draai alle bouten en moeren overeenkomstig de tabel vast.

. Monteer het kunststof deel van de treeplank terug op zijn plaats.
BESTELWAGEN 40C, 45C, 50C

. Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak
verwijderen. Eventueel aanwezige kit ter plaatse van de bevestigings-
punten verwijderen. Raadpleeg voor demontage en montage van voer-
tuig onderdelen het werkplaats handboek. Raadpleeg voor montage en
bevestigingsmiddelen de schets. Pagina 3

. Demonteer het kunststof deel van de treeplank. Maak uitsparingen in
het kunststof deel, zoals aangegeven in figuur 5. Modificeer het meta-
len deel van de onderrijbeveiliging, zoals aangegeven in figuur 5. Boor
daarvoor eerst de gaten zoals aangegeven in de detailschets en zaag
of slijp daarna de sleuf die nodig is om de trekhaak te laten passeren.
Demonteer uit de bovenzijde van het chassis, bij C, de bevestigings-
bout van de opbouw (zie ook figuren 6 en 7).

. Boren van gaten in de chassisbalk.
Voor type Bestel alle versies behalve wielbasis 3950 (zie figuur 6):
T.b.v. de montage van de beide zijplaten A en B dienen een aantal
gaten geboord te worden. Ga daarbij als volgt te werk. De gaten D, F
en G zijn reeds aanwezig in de onderste flens van de chassisbalk.
Monteer plaat A, samen met een van de kontraplaten H, bij de gaten D
en F. Markeer de gaten C en E in de onderzijde van de chassisbalk met
een boor van 13 mm. Verwijder plaat A. Boor de gaten C en E door de
onderste flens van de chassisbalk. Monteer nu ook de bovenste kon-
traplaat H, samen met de afstandsbus, bij gat C in het bestaande gat
van de opbouw. Zorg dat kontraplaat H in &én lijn ligt met de lengte van
de chassisbalk t.b.v. een juiste uitlijning van de gaten. Boor nu de gaten

. Zamontowac oba panele boczne A i B (patrz rysunek 9). Zamontowac
panel boczny A razem z ptyta zabezpieczajaca H przy otworach D i F,
postugujac sie Srubami M12x40 wraz z pierscieniami sprezystymi i
nakretkami.

. Zamontowac jedng z tulejek odlegtosciowych, ptyte zabezpieczajacy
H przy otworze C, postugujac sie $rubg M12x160 wraz z pierScienia-
mi uszczelniajacymi i nakretkami samozabezpieczajacymi sie. Zamonto-
wac przy otworach E i G tuleje odlegtosciowe i dwie ptytki zabez-
pieczajace |, postugujac sie sSrubami M12x160, wraz z pierscieniami
sprezystymi i nakretkami samozabezpieczajacymi sie. Jezeli obecna jest
rama pomocnicza dla nadwozia, to postuzy ona jako przeciwnakretka.
W takim przypadku ptytki zabezpieczajace | nie beda potrzebne.
Powtbrzy¢ te czynnosci po prawej stronie.

. Zamontowat poprzecznice migdzy dwoma panelami bocznymi, w
wymaganej pozycji, postugujac sie Srubami M12x40, wraz z piers-
cieniami sprezystymi i nakretkami. Strona 4 lub 5.

. Zamontowat przy otworze Q, wspornik katowy R przy pomocy Sruby
M12x90, wraz z przeciwnakretka S, pierscieniem sprezystym i nakretka,.
Zamontowat ptyte P przy otworach N, postugujac sie s$rubami
M16x120, wraz z przeciwnakretkg O, tulejkami odlegtosciowymi,
pierscieniami sprezystymi i nakretkami. Nastepnie przy otworach T Sru-
bami M16x55 wraz z pierscieniami sprezystymi i nakretkami.

E en G verder door tot de bovenste flens van de chassisbalk, met een
boor van 13 mm en een minimale lengte van 150 mm! Herhaal deze
werkwijze voor de rechterzijde.

Voor type Bestel wielbasis 3950 (zie figuur 7): T.b.v. de montage
van de beide zijplaten A en B dienen een aantal gaten geboord te wor-
den. Ga daarbij als volgt te werk. De gaten D, F en G zijn reeds aan-
wezig in de onderste flens van de chassisbalk. Monteer plaat A, samen
met een van de kontraplaten H, bij de gaten D en F. Markeer de gaten
C en E in de onderzijde van de chassisbalk met een boor van 13 mm.
Verwijder plaat A. Boor de gaten C en E door de onderste flens van de
chassisbalk. Monteer nu ook de bovenste kontraplaat H, samen met de
afstandsbus , bij gat C in het bestaande gat van de opbouw. Zorg dat
kontraplaat H in &én lijn ligt met de lengte van de chassisbalk t.b.v. een
juiste uitlijning van de gaten. Boor nu de gaten E en G verder door tot
de bovenste flens van de chassisbalk, met een boor van 13 mm en een
minimale lengte van 150 mm! Herhaal deze werkwijze voor de rechter-
zijde.

4. Monteer de onderrijdbeveiliging op zijn plaats terug. Zorg dat de beves-

tigingsbouten (bij U, zie figuur 5) van de onderrijdbeveiliging met de
boutkop aan de binnenzijde van de chassisbalk gemonteerd zijn, zodat
de te plaatsen afstandsbussen kunnen passeren.

5. Monteer de beide zijplaten A en B.

Voor type Bestel alle versies behalve wielbasis 3950 (zie figuur 6):
Monteer de zijplaat A samen met kontraplaat H bij gaten D en F met de
bouten M12x40, incl. veerringen en moeren. Monteer een van de
afstandsbussen en de kontraplaat H bij gat C d.m.v. de bout M12x160.
Monteer bij de gaten E en G de afstandsbussen en twee kontraplaatjes
| d.m.v. de bouten M12x160, incl.sluitringen en zelfborgende moeren.
Herhaal deze werkwijze voor de rechterzijde.

Voor type Bestel wielbasis 3950 (zie figuur 7): Monteer de zijplaat A
samen met kontraplaat H bij gaten D en G met de bouten M12x40, incl.
veerringen en moeren. Monteer een van de afstandsbussen en de kon-
traplaat H bij gat C d.m.v. de bout M12x160. Monteer bij de gaten E en
F de afstandsbussen en twee kontraplaaties | d.m.v. de bouten

© 413570/16-04-2004/7

- Nalezy wyjac ewentualne plastikowe zaslepki w punktach przyspawa-
nych nakretek.

- Stosowac nakretki oraz sruby gatunkowe dostarczone w komplecie.

- Utrzymywac kule w czystosci, oraz pamietac o regularnym jej smarowa-
niu.

- Hak holowniczy zarejestrowac w stacji diagnostyczne;j.

Zastosowanie sie do powyzszych wskazan gwarantuje Panstwu bezpiec-
zenstwo, niezawodnos¢ i sprawnos¢ naszego wyrobu przez caty okres
jego uzytkowania.

8. Dokrecit wszystkie Sruby i nakretki zgodnie z tabela.

Wskazowki:

- Po przejechaniu 1000 km dokreci¢ wszystkie elementy skrecane.

- Podczas ewentualnych odwiertow upewnic sie czy w poblizu nie znajdujg
sie przewody instalacji elektrycznej, przewody hydrauliczne lub przewo-
dy paliwowe.

- Wszystkie ubytki powtoki lakierniczej zabezpieczy¢ przed korozja,.

© 413570/16-04-2004/36



8/¥00¢-¥0-91/0LSELY ©

‘usloow ua UsBuLIBaA “|oul GGX9 LN USINog 1ow | uajeb ap (g susbjoa
-lo/\ "Ualoow us usbulIBaA ‘UssSSNgSPUR]SIE ‘O BJIUOD “[oUl ‘0Z X9 LN
usinog jow ‘N usleb ap (i 4 1eeid Jesjuopy “leow us Buuusen ‘S

BJJUOD “|oUl ‘0BXZ LIN IN0Q 8p "A'W'p Y unajsyeoy ap ‘O 1eb [iq jesiuopy -

G JO ¢ euIbed "uaiaow ud UabULIBaA [oUl ‘OFXZ LIN USINOg 8p "A'w'p 8l
-1sod a1suamab ap do ‘uaje|dliz eplag ap uassny ‘yjeqsiemp ap JoaJuo\

‘aplizioyyoal op
100A azlimylom azep |eeylsaH ‘Bipou jaiu | salieejdesuoy ap uliz lereb
Hp U] "eqjuoy sje up juaip uep ‘si Bizemuee mnogdo ap Jooa aweldiny
U998 Ualpu| ‘uaiaow apuabiog)ez us uabuuyn|s’|oul ‘09 1XZ LN Uainog
ap "A'wrp | safieeidesjuoy 99m} us USSSNQSPUE]S)E dp Y) us J udaeb ap
lig Jesjuop "ualeow apusbiog)ez us uabuuun|soul ‘091 XZ LA IN0g ap
‘Awrp O 1eb g H 1eejdesjuoy ap ‘UasSNgspuelsje ap UBA USD JOdJUOI\

‘uaJeow ue usbulliean
‘loul ‘0pXg LIN USInog ep 1aw 4 ue g ueeb lig H jee|deiuoy oW uswes

v reejdliz ep Jasjuol ‘(6 Jnnbly 81z) g us y usie|dliz apiaq ap Jo8jUoY *

‘uaJassed usuuny
uassngspuelsje uasiee|d o) ap 1epoz ‘uliz piosyuowab yeqgsisseyo ap
uen aplizusuuig ap uee doyinog ap 1oW Yegiayoe ap ueA usinogsbulb
-}S8A8(Q 8p JO J98J0AU0Y DOy US DGE Ud||epow J0oA ‘usiassed usu
-uny uassngspuelsye uasiee|d 8} ap 1BPOZ ¥jeqsISSeYd ap UeA aplizusu
-uiq ep uee doxyinoq ap 1ow usnogsbulbiisenaq ap Jesjuoly "ww g} do
(usung Jeeu uauuig ueA) usplom ploogabioop Joonseep joow (g InNnby
a1z) 1ebsbuibnsanaqg a1siopuo 1o "uspiom isiee|dion Booywo ww g
(Bunyoipien 1ow) ylegisyoe ap pow HOSG Ud DG US|[SPOW JOOA Ud3||Y

‘aplizia1yoal ap I00A azlimylem azap [eeylaH
jww QG| ueA a)bus| sjewIuIW USd US WW €] UBA 100Q Udd Jow Y|eq
-SISSBYO 9P UBA SUS|} 91SUBAOQ 8p 10} J00p JapiaA 1) us 3 usjeb ap nu
J00g ‘ueeb ap uea Buulijin a1sinl usa ‘A'q1} Yegsisseyod ap ueA a1bug)
ap 1w 16y ull uge ur H yeejdenuoy yep Bioz "D 1eb liq ‘sngspuelsje
op JoW Uswes ‘H yee|deliuoy 8)SUBAO( 8P Y00 NU JBBJUOI “Y|egsisseyo

GE/Y002-¥0-91/0LSELY @

"QBMOJUOWRZ 81ZpaJ Bgazi] 8101
‘amolosotba|po afe|n) okunsm orhq euzow Aq ye} ‘eizompod Awes Aoiu
-zo9zidod zijeumem po auemojuowez es Aojuzoszidod feujhy yoAmoze)
-uow gqnis Agt Azo ‘QBMO|OJIUONS @ DOF | DGE Ildpow B|q "9BMO}
-uowez a1zpdq egazi} 210 ‘omolosotbs|po afe|n} geunsm ojAq euzow
Ag yer ‘eizompod Awels Aowuzoszidod ziyeumem po 3is Aremopleuz
qnus Agy Ag ey amozeuow Agnis 9BMOIUOWEZ “WW €| Op (zieumaz
op BypoIs po) gloseimezid njeo wAhy m eqgeziy (6 younshi zied) feziu
-feu 81s Aoklnpleuz Amozejuow JomiQ “A106 op ww Qg O (Welus1eIMSO
z) dojuzoazidod ulhy grosei1wazid BgOZI} DOS | DS l|lopow e|p oxAL

alu
-o041s fomeud od 1950uuAzd 8] 9AZI0IMOd jww QG| 19506N1p fourewiuiw
0 ww g} waplaim 3is oklnbnysod “eizompod Awels Aoiuzoszidod AzA1y
fouigb op ze 1 | 3 Ailomio IoIBIMANA "MQIOMIO BlUBMOWOIZOdAM OBaju
-paimodpo e|p o} e ‘eizompod Awel Aoluzoszidod rosobnip z aiupobz
nuy| loupal m erezs| H eoklezosidzaqez eifyd Aq ‘Qezemn AzsjeN D
aziomjo Azid ‘emolosoiba|po ele|n) z wazes ‘H koklezosidzeqez diAd
euigb zelumql zeis) gemojuowez “ejzompod Awel Aojuzoszidod dzAiy
eujop zezid 3 1D Alomio g10JaIMAN 'Y [dued QBUNSN "WW €| BIaIM AD
-owod Azid eizompod Awel Aoluzoszidod npods po 3 | H Alomio 9Azoeu
-zez "5 1 g yoeiomo Azid ‘H yokoklezosidzaqgez 1A41d z upal z wazel
‘v |oued gemojuowez ‘(obazojumojoy exey e|p amozejuow Aiomlo
anfisAzsm 910191MAM B1zpdQ BQDZ1} ‘9U0DQINS OfelS0Z d1zompod dmopnd
-peu eu npd|bzm oz 1jozar) "eizompod Awel Aojuzoazidod aizAny [ozsziu
-feu m audaqo znles © | 4 ‘g AomiQ "gemoddisod e} AzsjeN MQIom}o
By QIoJamAM Bgazl) g | ¥ YoAuzoog Ijpued ngo nzejuow maQjed e|q

S gn| ¥ eUOAS
‘walewayds dis 9Aznisod yoAmozejuow mojenslew zeio nzejuow
op 09 ‘npzelod yoAuusiwez 1959z0 nzejuowsap | Nzejuow op 02 WAMO}
-ejzsiem woapjuzodipod 3is 9Aznisod -geunsn Azejeu yoAmozejuow
yoepjund eu gemopleuz ajujenjuama 3is azow Aiop ‘Wy ‘obazojumoljoy
eyey z gkunsn amozejuow Arelisjew | suusiwez |958z0 auozokjez

00§ ‘00v ‘3/0S€ ANIGV J1ZOMAOd

9

‘S

c

‘€

c

+

9P UBA SUBJJ 8)SI9PUO Bp Joop J us O ualeb ap Joog 'y iee(d Joplimiap
‘WW € UBA 100Q UD9 1aW Y[egsIsSeyd ap UeA apliziapuo ap ul 3 us 9
uajeb ap Jaaylel ‘o ua q usleb ap (ig ‘H usie|desjuoy ap UeA uas Jaw
uswes ‘y 1ee(d Joajuol ‘(pJoogab uapiom yeeyyall ap J0oA uarebsbulb
-NSaAaq ajje ualeow ‘poxabul s sisseyo 18y mnogdo ap J00A ualpu))
"M|eqsISSeyd ap UBA SUd|} 8islopuo ap ul Bizemuee spaal ullz © ua
4 ‘g uareb aq iem 8} 16|0A se figieep er) "usplom 8} pioogab usieb
|eluee uaa uaualp g us y ualedliz aplaq ap ueA abejuow ap ‘A'ql

G Jo § euibed 's1@yos ap usjepplwsbuibisanaq
ua abejuow J0oA Bas|dpery yooqpuey siee|dyiam joy usjepiapuo Biny
-190A UeA abejuow us abejuowsap Joon Basjdpeey “ualaplimian usyund
-sbuibnsanaq ap uea asiee|d i) Iy abizemuee |9anjuUdAT “uaiaplimion
Yeeyyail ap uea usjeusrewsbulbiisanaq us usoplapuo apiansjebas|y

0065 ‘0St ‘00 ‘3/0S€ ANIGVI-SISSVYHO
‘syee|d uliz do Bnis) yue|daai) ap UBA |98p JOISiSuny 18y J88JUuol *
"ISeA |age) ap BiiswoyuaaIan0 uaiaow us usinog oje leelq °

'uaJaowW Ud UsbuLLIBaA |oul GGX9 L[N udinog 1aw | ualeb ap [ig suabjon
-19/\ "UBJB0W Ud USBULIIBBA ‘UBssSngspuelsie ‘O BIIUOD “|oul ‘0Z X9 LN
usinog 1ow ‘N usleb ap liqg 4 1ee|d Jesjuoly “leow us Buiisan ‘S
BJIUOD “JoUl ‘0B6XZ LN IN0g 8p "A'w’p Y unalsyaoy ap ‘O 1eb liq Jesop -

"(G'gxg‘01x0g) usbunisy
-9SS01IeD Ud Ualoow ‘uabulllean “[oul ‘GGXQ LA udinog ap “A'w'p Bulb
-llonagplliIapuo ap Uee N UNd)S JOBJUO| "UdIaow ud uabullean “oul
‘0GXZ LN Ulnog ap g ue y uaunajsliz ap uee afejuow ap J00A 3INIgan)
‘(8 Jnnbyy a1z) Buibinsision asbulepliz ‘A'ql N uaunaissbulbinals
-J9A 9p J93JUO|\ "UdJooW Ud UBBUIIBAA [oUl ‘OFXZ LN UBINOg 8p "A'W'p
r us ) ualeb ep [iq ‘ueredliz apiag ap UBSSN} ‘Y[egSIemp ap 19O

“aplizialyoal ap I00A 8zlim
-}Jom azap [eeyloH ualeow apusbliogyez us usabuupnis’oul ‘091X LI

‘nosfeiw wAujomiaid
wioms eu 0b6auzon)zs emAziom} z eludols 954z QEMOJUOWEZ SIUMOUOY -

‘eloqges z alupobz ppdaxeu | Agnis anjisAzsm 910d10Q -

‘lweldaeu | IwAisAzaids iwelusiosiald z zeim GGX9 LN 1weq
-nis | yoeisomjo Azid siuddisen ‘iwexpdieu | 1wkisAzaids iwelusiosied
‘lwAmorosobelpo 1weleiny ‘O Bxpdseumioezid z zeim ‘0ZLX9LIN
lweqnis 3is oklnbBnysod ‘N yoelomio Azid 4 3diAd gemojuowez
‘Bxidaeu | whAisAzaids wejusiosiald ‘S Bxydeumioszid z zeim ‘06X LIN
Agrus Aoowod Azid g Amojey yiusodsm ‘D 8ziomjo Azid gemojuowez

"(G'2XG 0 1X0E) 1Hesoley Op Iweluaiosiald | lwesidlyeu
‘lwAisAzdids 1welusiosiald z zeam ‘GGXQLIN anis Aoowod Azid wAmos
-0do nyeziapz eu N Yuiodsm Qemojuowez “lwexdiyeu | IwAisAzaids
weluslosiald z zeim ‘OGXgLIN anis oz oeisAziods g | v yokuzooq
yoeyiuiodsm eu nzejuow oq (8 younsA ziyed) elusiuoowzm obauzooq
goznod ep N adklejuoewzm piuiodsm gemojuowez “lwexdieu | IWAs
-Az31ds (welusiosiald z zeum ‘Opxg LN gnis Aoowod Azid ‘P 1y yoelomio
Azid ‘lwiAuzooq 1wepued ewomp Azpdiwod doiuzoszidod gemojuowez -

"aluo.is fomeud od 19s0uuAzo 8} 9AzI0IMOd -81s 1wAoklezoaidzagezowes
wexldieu | lwAoklelujezozsn 1weluaiosiold z zeim ‘09LXZLIN Iweq
-nus 31s oklnbrnysod ‘| eoklezoaldzaqez iAd aimp | amolosotba|po
afein} 4 | 3 yoeiomjo Azid gemojuowez ‘09IxgLIN Bgnis dis oklnb
-ngsod ‘9 aziomjo Azid H eoklezosidzaqez d1A1d | yoAmolosotbapo
salony z eupal gemojuowrez ‘lwexdneu | IwAisAzaids 1welusiosiald
z zeum ‘Opxg LN lweqgnis 3is oklnbnisod © |  yoelomio Azid H eoklez
-oa1dzaqgez ®iAd z wezel y Auzooq jaued gemojuowez (2 yaunshi
zned) 0g6g 1SO melszou |33sag ndA)} o6azomelsop npoyoowes e|q

‘Auons femeud e|p 1950uuAzo o] 9AzI0IMOd 8IS 1wAoklezoaidzegqezowes

wexidieu | jwAoklelujezozsn lwelusiosiold z zeim ‘09LXZLIN IWeq
-nis s ok[nbnysod ‘| eoklezoaidzagez 1iAtd aimp | amolosotbalpo
pfeink © 1 3 yoesomio Azid gemojuowez 09LxgLIN Aqnis Aoowod
Azid 9 sziomio Azid H eoklezoaldzaqez d141d | yoAmorosorba|po el



8. Draai alle bouten en moeren overeenkomstig de tabel vast.
BELANGRIJK:

* Voor eventueel noodzakelijke aanpassing(en) “van het voertuig” dient
men de dealer te raadplegen.

* Indien op de bevestigingspunten een bitumen of anti-dreunlaag aanwe-
zig is, dient deze verwijderd te worden.

* Voor de max. toegestane massa, welke uw auto mag trekken, dient u uw
dealer te raadplegen.

* Bij het boren dient men er zorg voor te dragen, dat electriciteits-, rem- en
brandstofleidingen niet worden geraaki.

* Verwijder "indien aanwezig" de plastik dopjes uit de puntlasmoeren.

* Deze handleiding dient na montage bij de voertuigpapieren gevoegd te
worden.

FITTING INSTRUCTIONS:

DELIVERY VAN 35C/E

1. Unpack the towing bracket and check its contents against the parts list.
If necessary, remove the underseal from around the fitting points of the
luggage compartment/frame members. For dismantling and fitting the
vehicle parts, see the site handbook. For fitting instructions and attach-
ment method, see drawing. Page 2.

. Remove the plastic part of the footboard. Make two small recesses on
the underside of the plastic part of the running board, as indicated in
figure 1. Check that the fastening bolts of the running board are moun-
ted with the bolt head on the inside of the chassis beam, so that the
spacers to be fitted can pass. On the top of the chassis, at C, remove
the fastening bolt from the superstructure (see also figures 2 and 3).

. Drilling holes in the chassis beam
For Delivery Van type, all versions except 3950 wheelbase (see

ciwnakretkg O, tulejkami odlegtosciowymi, pierscieniami sprezystymi i
nakretkami. Nastepnie przy otworach T srubami M16x55 wraz z piers-
cieniami sprezystymi i nakretkami.

. Dokreci¢ wszystkie $ruby i nakretki zgodnie z tabela,

. Zamontowat czes$¢ stopnia z tworzywa sztucznego ponownie na pier-
wotnym miejscu.

SAMOCHOD DOSTAWCZY 40C, 45C, 50C

. Zataczone czesci zamienne i materialy montazowe usunat z haka
holowniczego. Kit, ktory moze sie¢ ewentualnie znajdowa¢ na miejscach
montazowych nalezy usunat. Postuzy¢ sie podrecznikiem warszta-
towym co do montazu i demontazu czesci zamiennych pojazdu. Co do
montazu oraz materiatow montazowych postuzy¢ sie schematem.
Strona 3.

. Zdemontowat czes¢ stopnia z tworzywa sztucznego. Zrobi¢ dwa wycie-
cia w czesci z tworzywa sztucznego, tak jak pokazano na rysunku 5.
Zmodyfikowat metalowg czest zderzaka oporowego, tak jak pokazano
na rysunku 5. Wywierci€ w tym celu najpierw otwory tak jak przedsta-
wiono na szczegotowym schemacie, a potem wypitowac lub wypole-
rowac rowek, ktory bedzie potrzebny, zeby moc wsunat hak holownic-
zy. Zdemontowac z gornej czesci ramy podwozia, przy C, Srube mon-
tazowg nadbudowy (patrz rowniez rysunki 6 i 7).

. Wiercenie otworbw w poprzecznicy ramy podwozia.
Dla samochodu dostawczego typu Bestel wszystkie wersje oprocz
rozstawu osi 3950 (patrz rysunek 6): Dla celow montazu obu paneli
bocznych A i B trzeba wywierci¢ kilka otworow. Nalezy tak postepowac.
Otwory D, F i G sa juz obecne w najnizszej kryzie poprzecznicy ramy
podwozia. Zamontowac panel A, razem z jedng z plyt zabezpieczaja-
cych H, przy otworach D i F. Zaznaczy¢ otwory C i E od spodu popr-
zecznicy ramy podwozia przy pomocy wiertta 13 mm. Usuna¢ panel A.
Wywierci¢ otwory C i E przez dolng kryze poprzecznicy ramy podwozia.

figure 2): For mounting of the two side plates A and B, a number of
must be drilled. Proceed as follows. The holes D, F and G are already
present in the bottom flange of the chassis beam. Mount plate A,
together with one of the backplates H, at the holes D and F. Mark the
holes C and E on the underside of the chassis beam with a 13 mm drill.
Remove plate A. Drill the holes C and E through the bottom flange of
the chassis beam. Now mount the top counterplate H, together with the
spacer, at hole C in the existing hole in the superstructure. Ensure that
counterplate H is in line with the chassis beam for the purpose of cor-
rect alignment of the holes. Now drill the holes E and G through to the
top flange of the chassis beam with a 13 mm drill with a minimum length
of 150 mm. Repeat this procedure for the right-hand side.

For Delivery Van type, 3950 wheelbase (see figure 3): For mounting
of the two side plates A and B, a number of holes must be drilled.
Proceed as follows. The holes D, F and G are already present in the
bottom flange of the chassis beam. Mount plate A, together with one of
the backplates H, at the holes D and F. Mark the holes C and E on the
underside of the chassis beam with a 13 mm drill. Remove plate A. Drill
the holes C and E through the bottom flange of the chassis beam. Now
mount the top counterplate H, together with the spacer, at hole C in the
existing hole in the superstructure. Ensure that counterplate H is in line
with the chassis beam for the purpose of correct alignment of the holes.
Now drill holes E and F through to the top flange of the chassis beam
with a 13 mm drill with a minimum length of 150 mm. Repeat this pro-
cedure for the right-hand side.

. Mounting the two side plates A and B.

For Delivery Van type, all versions except 3950 wheelbase (see
figure 2): Mount side plate A together with counterplate H at holes D
and F with the bolts M12x40, including spring washers and nuts. Mount
one of the spacers and the counterplate H at hole C by means of the
bolt M12x160. At the holes E and G, mount the spacers and two back-
plates | by means of the bolts M12x160, including spring washers and
nuts. Repeat this procedure for the right-hand side.

For Delivery Van type, 3950 wheelbase (see figure 3): Mount side
plate A together with counterplate H at holes D and G with the bolts

© 413570/16-04-2004/9

Zamontowac¢ teraz rowniez gorna ptyte zabezpieczajaca H, razem z
tulejg odlegtosciowa, przy otworze C w otworze znajdujacym sie w
nadbudowie. Nalezy uwazac, by ptyta zabezpieczajaca H lezata w
jednej linii zgodnie z dtugoscig poprzecznicy ramy podwozia, a to dla
odpowiedniego wypoziomowania otworow. Wywierci¢c otwory E i G az
do gornej kryzy poprzecznicy ramy podwozia, postugujac sie
wierttem 13 mm o minimalnej dtugosci 150 mm! Powtorzy¢ te czyn-
nosci po prawej stronie.

Dla samochodu dostawczego typu Bestel o rozstawie osi 3950
(patrz rysunek 7): Dla celow montazu obu paneli bocznych A i B trze-
ba wywiercic kilka otworow. Nalezy tak postepowac. Otwory D, F i G sg
juz obecne w najnizszej kryzie poprzecznicy ramy podwozia. Zamonto-
wac panel A, razem z jedng z ptyt zabezpieczajacych H, przy otwor-
ach D i F. Zaznaczy¢ otwory C i E od spodu poprzecznicy ramy pod-
wozia przy pomocy wiertta 13 mm. Usuna¢ panel A. Wywierci¢ otwo-
ry C i E przez dolng kryze poprzecznicy ramy podwozia. Zamontowac
teraz rowniez gorng ptyte zabezpieczajacg H, razem z tulejg
odlegtosciowa, przy otworze C, w otworze znajdujacym sie w nadbu-
dowie. Nalezy uwazag, by ptyta zabezpieczajaca H lezata w jednej linii
zgodnie z dtugoscig poprzecznicy ramy podwozia, a to dla odpowied-
niego wypoziomowania otworow. Wywierci¢ otwory E i G az do gornej
kryzy poprzecznicy ramy podwozia, postugujac sie wierttem 13 mm o
minimalnej dtugosci 150 mm! Powtorzyc te czynnosci po prawej stro-
nie.

. Ponownie zamontowa¢ na swoim miejscu zderzak oporowy. Nalezy

uwazac, by tby srub montazowych (przy U, patrz rysunek 5) zderzaka
oporowego byly zamontowane od wewnatrz poprzecznicy ramy pod-
wozia, tak by byto miejsce zeby wsunat tuleje odlegtosciowe, ktore
trzeba bedzie zamontowac.

. Zamontowac¢ oba panele boczne A i B.

Dla samochodu dostawczego typu Bestel oprocz rozstawu osi
3950 (patrz rysunek 6): Zamontowac panel boczny A razem z ptyta
zabezpieczajaca H przy otworach D i F przy pomocy srub M12x40,
wraz z pierscieniami sprezystymi i nakretkami. Zamontowac jedna z tule-

© 413570/16-04-2004/34



01/¥002-70-91/0LSELY ©

‘ssed ued papl
8 0} sleoeds a8y} jey) 0s Weaq SISSeyd dy} JO 8pIsuUl 8y} UO peay }oq
U} yum pajunow aJe Jadwing apluspun-ijue ayl Jo (G ainbly 8as ‘N 1e)

s)joq Bulusise} 8y} ey} ainsug urefe Jadwing uniiapun-iue ayi JUNOJ *

‘apis puey-1ybu 8y} 1o} 8INpad

-01d siy} yeaday "ww 0G| JO YiBuS| WNWIUIW B YUM [|UP WW €1 B YIm
weaq sisseyo ay} jo abueyy doy ayy o} ybnoiyy 4 pue 3 ssjoy [P MON
'sajoy 8y} Jo Juswubije 1081109 Jo asodind 8y} 10} Weaq SISSeYd ayl Yim
aul| Ul sI H aye|dlajunod jeyy ainsug “ainjonJsiadns ayy Ul sjoy Bunsixe
ay} ul D ajoy e “4aoeds ay} yum Jayiaboy ‘H erejdisiunos doy ayj junow
MON ‘Weaq sisseyod ay} jo abuejy woyog ay) ybnoldyy 3 pue H ssjoy ay}
1@ "V 8reld aAowaY “||UP WW €] B YIM Weaq SISSeYD ay} Jo apisiapun
8y} uo 3 pue Q s8joy By} YIe "4 pue g s8joy ay} Je ‘H sare|dsoeq sy}
10 8uo yum Jayiaboy ‘v are|d unojy ‘weaq sisseyd ayi jo abue|} wonog
oy} ul yusesaid Apealje ase o) pue 4 ‘Q S9|0Y 8YL "SMO||0} SB Pa9o0.d
‘Pa|IUP 8 ISnW S8joy JO Jaquinu e ‘g pue Y salejd apis om} 8y} Jo
Bununow 104 :(2 ainbiy 9as) aseqaaym 0ge¢€ ‘@dA) uep Aianijaq 104
‘apIs puey-1ybu 8y Joy ainpaooid sy} yeaday "wiw QG| Jo

y1bus| wnwiuiw B yum JILUp Ww €1 B YIm weaq sisseyd ay} jo abuejy doy
ay} 0} ybnosyi H pue 3 sajoy ay} [|IP MON "S8|0y 8y} Jo Juswubife 1091
-109 Jo asodind a8y} 10} weaq SISSeYd ayl yum aul| ul st H arejdiaunod
eyl ainsu3 ainjonuisiadns ayl ul 8joy Bunsixa ayl ul O oy 1e ‘Jeoeds
ay} yum Jayieboy ‘H ere|diejunod doj ey} Junow MON ‘weaq SiSseyo oy}
j0 abue|} wonog ayy ybnoyy 3 pue O ssjoy oy} |IuQ ‘Y oreld arowey
IUp WW €| B YIM Weaq SISSeYd 8y} Jo apisiepun 8y} uo 3 pue J sajoy
8yl ile "4 pue g sajoy ay} je ‘H seje|dyoeq ey Jo suo yum Jayiebol ‘v
aje(d Junopy ‘weaq sisseyd ay} jo abuely wonoq ay} ul Jussaid Apeale
aJe © pue 4 ‘g S8|0Y 8yl "SMOJ|0} SB Paad0ld ‘pPaj|up 8g Ishw sajoy
Jo Jaquinu e ‘g pue Yy sale|d apis om} 8y} jo Bununow Jo- :(9 ainby
99s) aseqeaym 0Geg 1daoxa suoisian |je ‘edAy uep Alaaleq 404

‘weaq sIsseyo ay) ul sejoy bulug -

‘(£ pue g sal
-nBij os[e 8as) 9 1€ SISSeyd ay} Jo do} 8y} wolj 8injonJisiadns ay} Jo }oq

€€/¥002-¥0-91/0LSELY @

-ozid z zeum ‘OpLX9LIN qnis Aoowod Azid ‘W 1 7 1wAokleluoewzm 1w
-eyjlulodsm 8z wazel ‘N yoeiomio Azid 4 814d siuddiseu gemoyuowez
‘expdaeu | wAisAzdids wajusiosiald ‘S Bxdueumioszid z zeim ‘06XZ LN

Agnis Aoowod Azid g Amorey yiulodsm ‘© oziomio Azid gemojuowez

¥ YounsAi ziied ‘lwesdieu | 1wAisAzaids 1welusiosiaid z zeim ‘0SXZ LI
iweqnus dis oklnbrnsod ‘g 1 v yoAuzooq yoeyiuiodsm eu | | 7 9oklelu
-OBWZM Bjlulodsm [ yoesomio Azid gemojuowez ‘lwexidiyeu | 1whis
-Az41ds |weluaiosiald z zeum ‘OpxgLIN anus Aoowod Azid “y yoesomio

Azid wAuzooq 1wejpued ewomp Azpdiwod doiuzoszidod gemojuowez -

‘aluoss
fomeid od 1osouuhzo 8y 9Azigimod -3is 1wAoklezosidzagezowes 1wey
-1dneu | lwAoklelujezozsn 1welualosiald z zeim ‘09 LXZ LN lweqgnis 3is
oklnbnisod ‘| aoklezoaidzaqez iiAid aimp | amorosotbalpo alejny 4
1 3 yoelomio Azid gemoiuowez ‘3is IwAdklezosl0zagezowes weydiyeu
| 1wAoklelujezozsn 1welusiosiald z zeim Q9LxgLIN eqnis 3dis oklnb
-nisod ‘9 aziomjo Azid H eoklezosidzaqez )A1d | yoAmolosoibapo
Malein z eupal gemojuowez ‘jwexdneu | (wAisAzaids welusiosiald
z zeIm ‘Opxg LN lwegnis 3is oklnbnisod © | q yoelomio Azid H eoklez
-oaidzaqez iAid z wezel y Auzooq joued gemojuowez :(g yaunsii
zned) 056€ 1S0 meyszod [91sag ndA} o6azomelsop npoyosowes e|q
‘Auons fomeud e|p 1950uuAzo 8] 9AzigImod “dis IwAoklezoaidzegezowes
wexidiyeu | lwAoklelujezozsn 1weluaiosiold z zeim ‘09LXZLIN Iweq
-nus 81s oklnbnysod ‘| aoklezoaldzaqez iAtd aimp | amolosotbapo
pifeint © 1 3 yoeiomjo Azid gemojuowez 09LxgLIN Aqnis Aoowod
Azid 9 aziomio Azid H eoklezosidzaqez )Ad | yoAmolosotbalpo yal
-a|n} z upal gemojuowez ‘lwedieu | IwAisAzaids welusiosiald z zeim
‘orxzgLIN anis Aoowod Azid 4 1 @ yoelomio Azid H eoklezosidzagez
B1Aid z wezel y Auzooq [aued gemojuowez :(g yaunsAi zied) 0G6g
IS0 nmejszod zooudo |91sag ndA} obazomelsop npoyoouwes ejq

‘g | ¥ 8uzooq sjgued QO JeMOolUoWeRZ

‘ajuosis femeud od 1osou
-UAzd 8} 9AZI0IMOd jww QG| 19506Nip [ulewiuiw O Ww €| WapIoim
di1s oklnbnysod ‘ejzompod Awes Aouzoszidod AzAiy [euigb op ze

Buluaise} ayl anoway ‘ssed 0} 8|ge aq 0} Jegmol 8y} 1o} paiinbai anoolb
oyl puub 1o mes usy) pue Buimelp |el9p 8yl Ul pajedlpul se ssjoy
ay} ||Up 184y ‘@sodind siyy 104 “G 8inBiy ul payeoipul se Jedwing unuspun
-nue ay) jo ued |elaw ayy AIpo G ainbly ul pajedipul se ued onse|d
QU] Ul sassadal axe\ "pieoq Buiuunt ayy jo ued onseld ayy anoway -

‘¢ abed ‘Buimelp a9s ‘poyiow usw
-yoB)e pue suononJsul Bumiy 104 Yoogpuey a)is 8y} 99s ‘sped ajoIyan
ay} Bumyy pue Buiuewsip Jo4 ‘slaquaw aweljuswpedwod abebbn)
a1 Jo sjulod Bunyl 8y} punoJe Woly [easiopun ay) aAoWwal ‘Alessaoau §|
‘181] sped ey} 1surebe syusu0d S} }08Yd pue 19xoeIq Buimoy ey soedun -

00S ‘0St ‘00 NVA AH3AIN3A
‘urebe pseoq Buiuuni ayy jo yed onseld sy WUNOW -
"8|qe} 8y} Ul pajedlpul 8nbio} 8y} 0} s)joq pue sinu e usiybi] -

‘sinu pue siaysem Bunds Buipnjoul GGXg LA SHOT YIM | Sajoy Je uayl
'sjnu pue siaysem Buuds ‘sieoeds ‘O eyeidyoeq Buipnjoul ‘OF LX9 LA
S10g yum ‘| pue 7 spoddns juswaoiojulal ay) yium Jayieboy N sojoy 1e
d @1ejd Buidnoo ey Junow uay] ‘Inu pue Jaysem Buuds ‘g arejdyoeq
Buipnjour ‘06Xz LI HOQ Yl UM D Bjoy 1e Y 19¥oeIq 8|Bue 8y} JUNOW

‘(¢ @inbyy @8s) 'r sjuiod je snu
pue slaysem Bunds Buipnjoul ‘0Gxg LA S}0g 8y} asn ‘g pue y suoddns
apIS 8y} Je JuUsWSDIOoUIBI [BJS]e| JO) |\ PUE T Spoddns juswaoioulal 8y}
JUNO "Sinu pue siaysem Buuds Buipniour ‘OXg LN SHOQ 8y} JO sueaw
Aq  s8joy ay} 1e ‘sejeld apis om} 8y} Usam}aq ‘weaq SSO0JO By} JUNO -

‘apIs
puey-1ybu ayy Joy ainpaosoid siy) 1eaday ‘sinu BuiyO0|-}|8S pue siaysem
ureid Buipnjour ‘09 1XZ LN SHOQ 8y} Jo sueaw Ag | saje|dyoeq om) pue
sleoeds a8y} Junow ‘4 pue 3 sajoy 8y} Iy “INu Buoo|-jes pue Jaysem
ureid Buipnjoul 09 LXg LI HOg &Ui Yim O S0y Je H dje|disjunod sy pue
sJaoeds a8y} JO U0 JUNOJ ‘Sinu pue siaysem Buuds Buipnoul ‘Oyxg LN

4 1 3 Alomjo Q1o18IMANA “MQIOoMIO BluBMOWOIZOdAM obalupaimodpo ejp
0} e ‘ejzompod Awels Aojuzoszidod krosobnip z aiupobz nuy feupal m
efezo| H eoklezoaldzagez ejAid Aq ‘Qezemn AzsjeN ‘eimopngpeu m dis
wAoklnpleuz aziomio m O aziomio Azid ‘emolosoibs|po lo|ny z waze
‘H eoklezoaidzaqez 31A1d Buigb zajumos zels) gemojuowez “eizompod
Awel Aoluzoszidod dzA1y ujop zazid 3 1 9 Alomio rousimAp "y [oued
geunsn ‘ww ¢ epuaim Aoowod Azid eizompod Awes Aoiuzoszidod
npods po 3 1| O Alomjo 9Azoeuzez 4 | q yoelomio Azid ‘H yohoklez
-oa1dzaqez 1A1d z eupal z wazes 9Aid z Bupal z wazel ‘y |aued gem
-ojuowez “ejzompod Awel Aojuzoszidod a1zAuy [ezsziufeu m audaqo zn|
s 1 4 ‘g AMomiO "gemoddisod ey AzajeN "MQIOMIO BYji¥ J1oJaIMAM Bq
-9z1}1 g 1 ¥ YoAuzooq 1jpued nqo nzeyuow gazijod ejp :(g yaunshii zied)
0S6€ 1s0 aime}szoa o |g)sag ndAy yoAzomelsop mopoyoowes e|q

aluoils [emeud od 1osouuhzo o) 9Azigimod
jww 0G| 19s0Bnip feujewruiw 0 ww gL wapiaim 3dis oknbnysod
‘eizompod Awes Aojuzoszidod AzAiy [oulob op ze © | 3 Alomjo 910
-18IMAN “MOIoM]O eluemowoizodAm obaiupaimodpo e|p 0} e ‘eizompod
Awel Aojuzoazidod Brosobnip z a1upobz 1ul [oupal m erezs| H eoklez
-oaidzaqgez eifid Ag ‘gezemn AzseN -eimopngpeu m 3is wAoklnpleuz
9zIoM)0 M O aziomio Azid ‘emolosoibslpo eleiny z wezel ‘H koklez
-0a1dzaqgez 3141d Buigb zalumal zess) gemouowez “eizompod Awes Ao
-luzoazidod &zA1y eujop zezid 3 1 9 Alomio rousImApN 'Y [aued gkunsn
‘ww gl epom Aoowod Azid eizompod Awes Aouzoszidod npods
po 3 1 9 Alomjo 9Azoeuzez "4 | g yoeiomio Azid ‘H yoAoklezosidzaqez
1Aid z eupal z wazel ‘y |aued gemoljuowez “eizompod Awel Aoiuzosz
-idod aizA1y [ezsziufeu m audeqo znl es o | 4 ‘q AlomiO 9emoddisod
Me) AzojeN ‘MQIomio By J1oJaImAm egazl} g | ¥ YoAuzooq ljpued ngo
nzejuow gaziod e|p :(g yaunsAi zned) 0G6E 1SO nmejszos zooudo
alsiam apjisAzsm |91sag ndA} yosAzomelsop mopoyoowes e|q

‘eizompod Awel Aouzoszidod m mQIOMIO SIUBIBIAN

(e
I ¢ unsAi ziyed) Amopngpeu emozejuow dqnus ‘Q Azid ‘eizompod Awel
105820 [ouI0b z gemojuOWaPZ "JBMOJUOWEZ 81ZPAQ BgaZI} 8101 ‘OMOID
-sotba|po ale|n} gkunsm Agez ‘eosleiw ojAq Aq Xey ‘eizompod Awel
Aoluzoazidod zieumem po suemojuowez s ejudols yoAmozejyuow



5. Mounting the two side plates A and B.

For Delivery Van type, all versions except 3950 wheelbase (see
figure 6): Mount side plate A together with counterplate H at holes D
and F with the M12x40 bolts, including spring washers and nuts. Mount
one of the spacer sleeves and the counterplate H at hole C by means
of the bolt M12x160. At the holes E and G, mount the spacers and two
backplates | by means of the bolts M12x160, including plain washers
and self-locking nuts. Repeat this procedure for the right-hand side.
For Delivery Van type, 3950 wheelbase (see figure 7): Mount side
plate A together with counterplate H at holes D and G with the M12x40
bolts, including spring washers and nuts. Mount one of the spacers and
the backplate H at hole C with the bolt M12x160. At holes E and F,
mount the spacers and two backplates | by means of the bolts
M12x160, including plain washers and self-locking nuts. Repeat this
procedure for the right-hand side.

. Mount the cross beam, between the two side plates, at the holes K and
J by means of the bolts M12x40, including spring washers and nuts.
Mount the reinforcement supports U for lateral reinforcement (see figu-
re 8). For mounting at the side supports A and B, use the bolts M12x50,
including spring washers and nuts. Mount support U at the anti-under-
run bumper by means of the bolts M10x55, including spring washers,
nuts and coachwork washers (30x10.5x2.5).

. Mount the angle bracket R at hole Q with the bolt M12x90, including
backplate S, spring washer and nut. Then mount the coupling plate P
at holes N together with the reinforcement supports L and M, with bolts
M16x140, including backplate O, spacers, spring washers and nuts.
Then at holes T with bolts M16x55 including spring washers and nuts.

. Tighten all nuts and bolts to the torque indicated in the table.

. Mount the plastic part of the running board again.

attraverso la flangia inferiore del montante del telaio. Montare anche la
contropiastra superiore H, insieme alla bussola distanziatrice, in corri-
spondenza del foro C. Assicurarsi che la contropiastra H sia in linea con
il montante del telaio, in modo che tutti i fori siano allineati. Prolungare
ora i fori E e G fino alla flangia superiore del montante del telaio, con
una punta da 13 mm ed una lunghezza minima di 150 mm! Ripetere
I'operazione per il lato destro.

. Solo per i modelli 45C e 50C la traversa posteriore (con i fanali) deve
essere rialzata di 30 mm. Per questo il foro di fissaggio inferiore (vedi
figura 9) deve essere prolungato, trapanando con una punta da 13 mm
(dall'interno verso I'esterno). Montare i bulloni di fissaggio con la testa
rivolta verso l'interno del montante del telaio, in modo che le bussole
distanziatrici possano essere inserite sui bulloni. Per i modelli 35C e
40C: Verificare che i bulloni di fissaggio della traversa posteriore siano
montati con la testa rivolta verso l'interno del montante del telaio, in
modo che le bussole distanziatrici da applicare possano essere inseri-
te sui bulloni

4. Montare entrambe le piastre laterali A e B (vedi figura 9). Montare la

piastra laterale A insieme alla contropiastra H, inserendo i bulloni
M12x40, completi di rondelle elastiche e dadi, nei fori D ed F.

5. Montare una delle bussole distanziatrici e la contropiastra H inserendo

il bullone M12x160, completo di rondella e dado autobloccante, nel foro
C. Montare le bussole distanziatrici e due contropiastre | inserendo i
bulloni M12x160, completi di rondelle e dadi autobloccanti, nei fori E e
G. Se e presente un telaio ausiliario di allestimento, questo deve esse-
re utilizzato come contropiastra. In questo caso le contropiastre | non
dovranno essere utilizzate. Ripetere I'operazione per il lato destro.

6. Montare la traversa tra le due piastre laterali, inserendo i bulloni

M12x40, completi di rondelle elastiche e dadi, nella posizione deside-
rata. Pagina405

7. Montare il sostegno angolare R inserendo il bullone M12x90, completo

CHASSIS CAB 35C/E, 40C, 45C, 50C

1. Unpack the towing bracket and check its contents against the parts list.

If necessary, remove the underseal from around the fitting points of the
luggage compartment/frame members. For dismantling and fitting the
vehicle parts, see the site handbook. For fitting instructions and attach-
ment method, see drawing. Page 4 or 5.

2. For mounting of the two side plates A and B, a number of holes must

be drilled. Proceed as follows. The holes D, F and G are already pre-
sent in the bottom flange of the chassis beam. (If the chassis has been
shortened for the superstructure, all fastening holes for the towbar will
have to be drilled.) Mount plate A, together with one of the backplates
H, at the holes D and G. Mark the holes C and E on the underside of
the chassis beam with a 13 mm drill. Remove plate A. Drill the holes C
and E through the bottom flange of the chassis beam with a 13 mm drill.
Now mount the top counterplate H, together with the spacer ”, at hole
C. Ensure that counterplate H is in line with the chassis beam for the
purpose of correct alignment of the holes. Now drill holes E and G
through to the top flange of the chassis beam with a 13 mm drill with a
minimum length of 150 mm. Repeat this procedure for the right-hand
side.

3. Only in the case of models 45C and 50C need the rear beam (with

lights) be raised 30 mm. To this end, the bottom fastening hole (see
figure 9) must be drilled through (from inside to outside) to 13 mm.
Mount the fastening bolts with the bolt head on the inside of the chas-
sis beam so that the spacer sleeves to be fitted can pass. In the case
of models 35C and 40C: Check that the fastening bolts of the rear beam
are mounted with the bolt head on the inside of the chassis beam, so
that the spacers to be fitted can pass.

4. Mount the two side plates A and B (see figure 9). Mount the side plate

A together with counterplate H at holes D and F with the bolts M12x40,
including spring washers and nuts.

© 413570/16-04-2004/11

di contropiastra S, rondella elastica e dado, nel foro Q. Montare la pias-
tra P inserendo i bulloni M16x120, completi di contropiastre O, bussole
distanziatrici, rondelle elastiche e dadi, nei fori N. Quindi fissare ulteri-
ormente inserendo i bulloni M16x55, completi di rondelle elastiche e
dadi, nei fori T.

8. Serrare tutti i dadi e bulloni alle coppie di serraggio indicate in tabella.

N.B.:

* Per eventuali necessari adattamenti "del veicolo" si consiglia di consul-
tare il fornitore.

* Rimuovere lo strato di materiale isolante dai punti d'attacco.

* Per il peso complessivo trainabile della Vostra vettura, consultate il
Vostro rivenditore autorizzato.

* Praticando i fori, prestare attenzione a non danneggiare i cavi elettrici, i
cavi del freno e i condotti del carburante.

* Rimuovere, se presenti, i coperchietti in plastica dai dadi di saldatura per
punto.

* Questa istruzione di montaggio deve essere allegata ai documenti del
veicolo dopo l'installazione del gancio.

INSTRUKCJA MONTAZU:

SAMOCHOD DOSTAWCZY 35C/E

1. Zataczone czesci zamienne i materiaty montazowe usuna¢ z haka

holowniczego. Kit, ktory moze si¢ ewentualnie znajdowac na punktach
montazowych nalezy usunat. Postuzy¢ sie podrecznikiem warszta-
towym co do montazu i demontazu czesci zamiennych pojazdu. Co do
montazu oraz materiatow montazowych postuzyc sie schematem.
Strona 2

2. Zdemontowat czest stopnia z tworzywa sztucznego.

Zrobi¢ dwa mate wyciecia w dolnej czesci stopnia z tworzywa sztucz-
nego, tak jak pokazano na rysunku 1. Skontrolowa¢, czy tby Srub

© 413570/16-04-2004/32



¢L/¥002-v0-91/0LSELY ©

-yoinp siebelyjjeisebiye sop Yosue|4 USISIOqO WNZ SIq Jajidam £ pun
3 18YoQT 8Ip 1z39r “Jepulyeq siabedyjeisebiye sep abugn Jep Hw alury
Jaule ul H anejdusban) yois ssep ‘usiyoe jnesep JayoQ Jop Bunjyousny
USP|a.I0Y Jauld 9SSala)u| W) "UdJdluoW SNegNy Sap Yd0T dUdpuUBYIOA
SEp Ul H Yoo 18q - ds|nyzueisiq Jop Jw uswwesnz - H anejdusban)
91s18qo aIp yone un ‘uaiyoq siabely|eisabliye sep yosue|q ualsiajun
uap yaoInp 3J pun O JBYoQT aig "UBUIBHUD Y dle|d “uaianew slaiyog
-Ww-g| seuld a4 1w slabelyeisebiyeq sep anesioun Jop ul 3
pun D J18ydQ 81Q "Udlanuow o pun g uleyoQ usep 1aq H usne|dusbar)
Jop Jould JW UBWWESNZ Yy oNe|d ‘uapueylon siabelyeisebiyeq
SOp yosue|4 Ud)SIoUN Wil S)eleg puls © pun 4 ‘Q 19YoQ]
a1q ‘uaysbion 16|10} am legeq "uspiom uyogeb Jayog abiluie ues
-SNWw g pun v usje|dusyios ueplaq Jap abejuoy aip Ind (g Bunpiqqy
ayals) 0G6E pueispey Jagne 3jdpowusabemiasal] e In4

‘uaiyoq Jabelyjjeisabiye usp ul JoyoQ -

‘(g pun g usbunpjigqy 8yais) usulepua snegny
sop agnesyossbunbisejeg aip O 19q s||@isebiyeq sep ouasiaqO
Jap SNy 1qI9|q uas|nyzuelsiq uspuaziesnzule aip Jny wnelivl4 pusb
-nuab ssep 0s ‘uspinm panuow siobesyeisebiyeq sep ayasusuu| Jop
Jne jdoyuagnelydos wap Jw Sspaigu] sep uagnelyossbunbisejeg aip
qo ‘usjnidiaqn -usbuuque usbunsedssny auigp 1omz | Bunpjiqgqy ul
uaqgebuy uap gewab siaIguIl] SOp S|I9R40ISISUNY| Sap a)1asIdUN Jap U]

"UBJSIIUOWICE 118N WOA [18}j01sisuny| ueq -

"2 91188 "UsyaIz ayey Nz 8zzyg aip |opiwsbunbisajeg aip pun abejuopy
alp In4 ‘uaysaiz eyey nz yongpueH-zie|dsyegly sep uasjivlbnaziyed
uon abejuoyy pun abejuowa@ aIp Jn4 "UBUIBJUS WY USBUSPURY
-IOA [jomudAd uapjundsbunbisajeg uap 19q uag "usuiajpus Bunyyou

-lonlebueyuy Jep uoA usijeusiewsbunbisajeg pun ajio| auaeIRBIN |

3/06€ NIOVMHIAAIN

!ONNLIZTINYIOVLNOW @

L€/¥00S-¥0-91/0LSE LY ©

3J pa O L0} | aledljeld 'y ediseld el aienonwily “ww ¢} ep ejund eun
uo9 OlB|9) [9p SlUBIUOW 9P 8J0LB)UI ded e|ns 3 pe D 1o} 19p auoizisod
e| aJedle|\ ‘v pe @ 1o} 19p ezuspuodsulod ul ‘H aseidosuod ojjep
BUN pe awalsul ‘v esiseld e| atejuoly ‘(0Aou xa 1jeoleld 819sse OUOASP
oureJ} ooueb [ap oibbessiy |1 Jad 1oy | 111N} ‘OjuBwWISa|e,| Jod 01e101000.
0Jels @ 0[e|d] || 9S) "Ole|d] [9p SIUBUOW |9p 8J0lBjul BIBUR)) Bl|9U 1HUSS
-aid elb ouos H @ 4 ‘g 1O} | "enbas aWoD 818Pa0Id 110} IUNJJE [1EDN)

-eid 21989 OUOABD g @V I|eJdle| BA1seld 8] aquiesius |p oibBeluow |1 Jad

G 0 { euibeyd
‘oibbessyy 1p 1Asodsip | pa oibbeuow |1 Jad oubssip |1 8Je}nNsuo)
"BUIOIHO,||Op 001UDd) denuew || 8Je}NSU0d O[0dI9A |9p ljuauod
-wo9 1ap oibBeuowW |1 pa oibbeuoWS 0] Jad oibbessyy Ip nund 19p ezuap
-uods102 Ul 8luasald SJUBWIENIUSAS 921ISBW || BIOAONWIY ‘SUOIZE}op

ur oib6essiy 1p Iaisodsip | pa nuauodwod | ourel) ooueb [ep aienonwiy *

0065 “0SY ‘“00F ‘3/0S€ VNIGVO-0Iv1aL

"ouljjepa.d |op eonseld u sued e| ssejuowiry °

"B||ogel ul ayesipul oi6beliss 1p ailddoo ajje 1uojng @ Ipep | MmN} aiellas -

"1 1o} 1au ‘Ipep
o 9yoNse|e a||epuos 1p 18|dwod ‘GGXg LN 1UOJNG | OPUBISSUl BlUBULIO
-1)|N 8JesSsly 1IpuUIND °N 1O} 18U ‘Ipep 8 8YJIISE[e 8||apuol ‘IoLBIZUBISIP
8|0ssnq ‘O a.1seldoJiuod 1p 18]dWod ‘0Z 1X9 LN 1UO|INg | OpUdIaSUl d Bl}
-seid e| 8Jejuol "D 010} [8U ‘Opep & BOISE[S B||9pUo. ‘S BA)seIdou0D Ip

019/dwo9 ‘0BXZ LN duOo|INg || opuaiasul Y aJejobue ouba)sos |1 aIeluol -

(G‘2XG‘01X0E) Bl9ZZOMIEBD BP 9||9pUOI 8 IpBpP ‘DydNse|d
9[opuoi Ip 112]dwod ‘GGXQ LI\ 1UOjING | BjUBIPSW ‘O|ODI9A |9p dJ01IBjUl BU
-oi1zajoud Ip enseld ejle N oubalsos || 8IeSsSIH “Ipep 8 aydlse|d d||apuoi
1p n8|dwod ‘0GXZ LN 1uojing | 8lezziin g 8  1jelale| 1ubajsos Ins oibbey
-uow |1 18 ‘(8 eInbly Ipan) ajeisre| 0ziojull |1 Jad n oziojuu Ip lubslsos
1 ©JBJUON [ ® ) L0} 18U ‘Ipep © ByoNse|d ojjopuol Ip 18|dwod ‘OyXZ LIN

uojINg | opualesul ‘ljesole| aiseld anp 9| eI} BSIOABI B| SJBJUON

“Jegmoy ayy Buny
Ja}Je SjUBWINOOP B[OIYSA BY} Ul PasOjoud aq 0} Sey uononisul Bumiy siyl
‘sinu Buipjem jods sy} wouy sded onseld ayy (Jussaud J1) snowsay ,
'saul||any 1o -axelq ‘-|eoloale ybnodyy ||up Jou oq .
"9]0IYdA JNOA Jo ainssaud youy
Ileq pue ybiam ||nd pajelajo) wnwixew ay} o} Jajeap INoA ynsuo) ,
‘sjuiod
Buny 8yl Jo eale 10BIU0D 8y} Wol} [euslew Bune|nsul ay) 8Aoway ,
",8I01y8A 8y Jo,
(s)wswisnipe Aressaosu a)qissod 1oy paNSU0d aq piNoys Jajesp ayl ,

‘310N
"aqe] 8y} Ul pajedlpul enbio} 8y} 0} S}0q pue sinu [je ueybiL ‘g

‘sinu pue siaysem Bunds Buipnjoul GGXg LA SHOT YIM | Sajoy Je uayl
'sjnu pue siaysem Buuds ‘sieoeds ‘O eyedyoeq Buipnoul ‘OF LX9 LA
S10g yum ‘| pue 7 suoddns juswasiojulal 8yl yium Jayieboy N sojoy 1e
d @ejd Buidnoo ey Junow uay] "Inu pue Jaysem Buuds ‘g ajejdyoeq
Buipnjour ‘06XZ LI HOQ Y} UM D djoy 1e Y 19xoeiq 8|bue sy} Junop "L

‘G 1o ¢ obed
'sinu pue siaysem Bunds Buipnjoul ‘oyXg LN SHOQ 8y} Jo sueaw Ag uon
-1sod palisap oy} 1e ‘seie|d apis 0m) 8U) Usamiag ‘Wead SS0I0 8yl JUNO ‘9

‘apIs puey-1ybui 8y} Jo} ainp
-900.d siy} 1eaday ‘paiinbai jou aJe | sale|dyoeq ay} ‘9sed siyi u| ae|d
-0B( B SB 9AISS ||IM SIY} ‘panll SI ainyoniisiadns ay 1o} awely Aseljixne
ue J| ‘sinu Bupool-jjes pue siaysem ure|d Buipnioul ‘09 1Xg LN SHOJ 8y}
10 sueaw Aq | seje|d 18)unod om) pue siededs By} JUNOW Ky pue 3 sajoy
a8yl v ‘Inu Bupool-yes pue siaysem urejd Buipnjoul ‘091XZ LN S)HOg
8y} Jo sueaw Ag D 8joy 1e H saje|dyoeq ay) ‘siededs ay) Jo U0 JUNO °G

‘0J1s8p 01e| |1 Jad suoizeiado,| aie1adly "4 pa 3 1O} 18U ‘BUBDD0|]
-olne Ipep 8 9||epuoi Ip na|dwod ‘09 | XZ LN uojng | opuaiasul | alseld
-0JJUOD 8NP d IDUIBIZUB]SIP S|0SSNQ 8| 8JBJUO|N O 0JO} [8U 09 LXZ LN
auoj|ng || opuaJasul H eJiseldoJjuod | 8 1011eIZUBISIP 9]0SSNQ 9||9p Bun
QJeJUO|\ "9 & (0 MO} 18U ‘Ipep & aydnse|e ajjepuoi Ip 1ejdwod ‘O¥XZ LN
luo|INg | opuaidsul ‘H esnseidosuod eje swsalsul v olessle| eiseld
B| alejuoly :(2 eanby 1pan) pGeE ossed uod |a1sag ojjdpow |i Jad

‘0J1s9p 01¥| || Jad auoizel
-ado,| a1g1edly "©) @ 3 10} 18U ‘JUBDD0|OINE IPEP 8 B||dpuod Ip 18|dwod
‘091XZ LN lUojiNg | opuaiasul | aliseidoJiuod anp 8 1ol]eIZUBISIP 9|0S
-SNQ 8| 8JeJUO\ "D 010} [dU Q9 LXZ LA duojng | opuaiasul H enseldos}
-uo9 ®B|  I1oLJBIZUBISIP 9]0SSNQ |[9P BUN SJBJUOI\ "4 Pa (J 140} 18U ‘Ipep
9 ayonse|d gjjepuod Ip 18|dwod ‘OFXZ LN Iuojing | opuaiasul ‘H esiserd
-0J]U0D B|je dwalsul 7 ajelale| eiseld e| asejuol :(9 eanbiy IpaA) 0S6€
ossed uoa ejjanb 0119999 ‘|o)sag oj|opow [9p 1UOISISA 3] N} Jod

‘g @ Y l[eJale| asiseld 9] aquieilud dIejuol

1uoj|Ng INS 8jIasul 819sse ouessod aJeoldde
ep 101BIZUBISIP 8|0SSN( 8] 8UYO OPOW Ul ‘0le|d] |9p SjuBUOW |[9p OUJBlUL|
0SJOA B} OAl B}SS) B| UOD [JBJUOW OUBIS alouajul auoizajoid 1p esseld
ej1op (G einbyy 1paa ‘N ound [ap ezuspuodsiod ul) oibbessyy Ip 1uojng |
YD I1SJeINDISSY "O|0DIAA |[9p aJ0ldul duoizalold Ip esseld el asejuowry -

‘olisep Oy |!
Jad suoizelado,| a1e1adiy jww QG| Ip BWIUIW BZZOybun| eun pe ww g}
ep ejund Bun U0 ‘ore|a) [9p SluelUOW |ap aJolladns eibuely ejje oul 1) &
3 1o} | BIO asebunjold “lieaul|je SJusWe)allod OUEIS 1I0) | 8Yyd Opow Ul
‘ole|a] |op djuejUOW |1 UOD BaU| Ul BIS H BJ1seldosluod B| 8y ISIelndissy
‘aJoladNS BINJNIIS BJ|OU BJUBISISS 010} [dU ‘D 0I0} [9p ezudpuods
-11109 Ul ‘@oujelzuelSIp Blossng Ip e1d|dwod ‘aiouadns H eaiseidosuod
©B| 9YOUE SJEJUO|\ ‘Ole|d)} [9p SjUBjUOW [P J0LdJUI BIBUR)) B] OSI9ARINE
3 pe D Lo} | aledneld ‘Y edseld e| aienonwiy ‘ww ¢} ep eund eun
uod OlB|8} [9p SlUBJUOW [9p aJ0uB)ul 8ued e|ns 3 pe D 10} 19p suoizisod
el 8Je0JBl\ "4 pa ( 1o} 1I9p Bzuspuodsiiod ul ‘H a4seidosuod sjjep eun
pe awsalsul ‘v eJjseld | 9JeJUO|\ "Ole[d} [ap SlUBlUOW |op dlousjul elb
-uey} ejjou nuasald eib ouos 1) 8 4 ‘g 10} | ‘onbas awod 819pad0Id 110}



bohren. Dazu einen 13-mm-Bohrer mit einer Mindestlange von 150 mm
verwenden! Auf der rechten Seite genauso verfahren.

Fur das Lieferwagenmodell Radstand 3950 (siehe Abbildung 3):
Fur die Montage der beiden Seitenplatten A und B mussen einige
Locher gebohrt werden. Dabei wie folgt vorgehen. Die Locher D, F und
G sind bereits im untersten Flansch des Fahrgestelltragers vorhanden.
Platte A zusammen mit einer der Gegenplatten H bei den Lochern D
und F montieren. Die Ldocher C und E in der Unterseite des
Fahrgestelltragers mit Hilfe eines 13-mm-Bohrers markieren. Platte A
entfernen. Die Locher C und E durch den untersten Flansch des
Fahrgestelltragers bohren. Nun auch die oberste Gegenplatte H -
zusammen mit der Distanzhilse - bei Loch C in das vorhandene Loch
des Aufbaus montieren. Im Interesse einer korrekten Ausrichtung der
Locher darauf achten, dass sich Gegenplatte H in einer Linie mit der
Lange des Fahrgestelltragers befindet. Jetzt die Loécher E und F weiter
bis zum obersten Flansch des Fahrgestelltragers durchbohren. Dazu
einen 13-mm-Bohrer mit einer Mindestlange von 150 mm verwenden!
Auf der rechten Seite genauso verfahren.

. Die beiden Seitenplatten A und B montieren.

Fur alle Lieferwagenmodelle auBer Radstand 3950 (siehe
Abbildung 2): Die Seitenplatte A zusammen mit Gegenplatte H mit
Hilfe der M12x40-Schrauben einschlieBlich Federringen und Muttern
bei den Lochern D und F montieren. Mit Hilfe der M12x160-Schraube
eine der Distanzhulsen und Gegenplatte H bei Loch C befestigen. Mit
Hilfe der M12x160-Schrauben einschlieBlich Unterlegscheiben und
selbstsichernder Muttern bei den Ldochern E und G die Distanzhiilsen
sowie zwei kleine Gegenplatten | montieren. Auf der rechten Seite
genauso verfahren.

Fur das Lieferwagenmodell Radstand 3950 (siehe Abbildung 3):
Die Seitenplatte A zusammen mit Gegenplatte H mit Hilfe der M12x40-
Schrauben einschlieBlich Federringen und Muttern bei den Lochern D
und G montieren. Mit Hilfe der M12x160-Schraube einschlieBlich
Unterlegscheibe und selbstsichernder Mutter eine der Distanzhulsen
und Gegenplatte H bei Loch C befestigen. Mit Hilfe der M12x160-
Schrauben einschlieBlich Unterlegscheiben und selbstsichernder

da 13 mm ed una lunghezza minima di 150 mm! Ripetere I'operazione
per il lato destro.

. Montare entrambe le piastre laterali A e B.

Per tutte le versioni del modello Bestel, eccetto quella con passo
3950 (vedi figura 2): Montare la piastra laterale A insieme alla contro-
piastra H, inserendo i bulloni M12x40, completi di rondelle elastiche e
dadi, nei fori D ed F. Montare una delle bussole distanziatrici e la con-
tropiastra H inserendo il bullone M12x160 nel foro C. Montare le bus-
sole distanziatrici e due contropiastre | inserendo i bulloni M12x160,
completi di rondelle e dadi autobloccanti, nei fori E e G. Ripetere I'ope-
razione per il lato destro.

Per il modello Bestel con passo 3950 (vedi figura 3): Montare la
piastra laterale A insieme alla contropiastra H, inserendo i bulloni
M12x40, completi di rondelle elastiche e dadi, nei fori D e G. Montare
una delle bussole distanziatrici e la contropiastra H inserendo il bullone
M12x160, completo di rondella e dado autobloccante, nel foro C.
Montare le bussole distanziatrici e due contropiastre | inserendo i bul-
loni M12x160, completi di rondelle e dadi autobloccanti, nei fori E ed F.
Ripetere I'operazione per il lato destro.

5. Montare la traversa tra le due piastre laterali, inserendo i bulloni

M12x40, completi di rondelle elastiche e dadi, nei fori K. Montare i sos-
tegni di rinforzo L ed M alle piastre A e B inserendo i bulloni M12x50,
completi di rondelle elastiche e dadi, nei fori J. Vedi figura 4.

6. Montare il sostegno angolare R inserendo il bullone M12x90, completo

di contropiastra S, rondella elastica e dado, nel foro Q. Montare quindi
la piastra P, insieme ai sostegni di rinforzo L ed M, inserendo i bulloni
M16x140, completi di contropiastre O, bussole distanziatrici, rondelle
elastiche e dadi, nei fori N. Quindi fissare ulteriormente inserendo i bul-
loni M16x55, completi di rondelle elastiche e dadi, nei fori T.

7. Serrare tutti i dadi e bulloni alle coppie di serraggio indicate in tabella.

8. Rimontare la parte in plastica del predellino.

. Mitgelieferte  Teile und

Muttern bei den Lochern E und F die Distanzhulsen sowie zwei kleine
Gegenplatten | montieren. Auf der rechten Seite genauso verfahren.

. Mit Hilfe der M12x40-Schrauben einschlieBlich Federringen und

Muttern bei den Lochern K den Querbalken zwischen die beiden
Seitenplatten montieren. Mit Hilfe der M12x50-Schrauben einschlieB3-
lich Federringen und Muttern bei den Lbochern J die
Versteifungshalterungen L und M an die Seitenhalterungen A und B
montieren. Siehe Abbildung 4.

. Mit Hilfe der M12x90-Schraube einschlieBlich Gegenplatte S, Federring

und Mutter bei Loch Q die Eckhalterung R anbringen. Mit Hilfe der
M16x140-Schrauben einschlieBlich Gegenplatte O, Distanzhulsen,
Federringen und Muttern anschlieBend Platte P bei den Lochern N
zusammen mit den Versteifungshalterungen L und M montieren.
Danach mit den M16x55-Schrauben einschlieBlich Federringen und
Muttern bei den Lochern T befestigen.

. Alle Schrauben und Muttern gemaB den Angaben in der Tabelle festd-

rehen.

. Den Kunststoffteil vom Trittbrett wieder an seinem Platz anbringen.

LIEFERWAGEN 40C, 45C, 50C

Befestigungsmaterialien von  der
Anhangervorrichtung entfernen. Den bei den Befestigungspunkten
eventuell vorhandenen Kitt entfernen. Fur die Demontage und Montage
von Fahrzeugteilen das Arbeitsplatz-Handbuch zu Rate ziehen. Fur die
Montage und die Befestigungsmittel die Skizze zu Rate ziehen. Seite 3.

. Den Kunststoffteil vom Trittbrett abmontieren. GemaB Abbildung 5

Aussparungen im Kunststoffteil anbringen. Den Metallteil der
Unterfahrsicherung gemaB Abbildung 5 modifizieren. Dazu zuerst die
Locher wie in der Detailskizze angegeben bohren und anschlieBend
den Spalt, der erforderlich ist, um die Anhangervorrichtung passieren

© 413570/16-04-2004/13

FURGONE 40C, 45C, 50C

. Rimuovere dal gancio traino i componenti ed i dispositivi di fissaggio in

dotazione. Rimuovere il mastice eventualmente presente in corrispon-
denza dei punti di fissaggio. Per lo smontaggio ed il montaggio dei com-
ponenti del veicolo consultare il manuale tecnico dell’officina.
Consultare il disegno per il montaggio ed i dispositivi di fissaggio.
Pagina 3

. Smontare la parte in plastica del predellino. Praticare due piccoli inca-

vi nella base della parte in plastica del predellino, come indicato nella
figura 5. Modificare la parte metallica della piastra di protezione inferio-
re del veicolo, come indicato in figura 5. A tal fine praticare prima i fori
come indicato nel disegno dettagliato, poi segare o limare la fessura
necessaria a fare passare il gancio traino. ~ Sfilare il bullone di fissag-
gio della struttura superiore dal telaio, in corrispondenza del punto C,
passando dall’alto (vedi figure 6 e 7).

. Pratica dei fori nel montante del telaio.

Per tutte le versioni del modello Bestel, eccetto quella con passo
3950 (vedi figura 6): Per il montaggio di entrambe le piastre laterali A
e B devono essere praticati alcuni fori. Procedere come segue. | fori D,
F e G sono gia presenti nella flangia inferiore del montante del telaio.
Montare la piastra A, insieme ad una delle contropiastre H, in corri-
spondenza dei fori D ed F. Marcare la posizione dei fori C ed E sulla
parte inferiore del montante del telaio con una punta da 13 mm.
Rimuovere la piastra A. Praticare i fori C ed E attraverso la flangia infe-
riore del montante del telaio. Montare anche la contropiastra H superi-
ore, completa di bussola distanziatrice, in corrispondenza del foro C,
nel foro esistente nella struttura superiore. Assicurarsi che la contro-
piastra H sia in linea con il montante del telaio, in modo che i fori siano
correttamente allineati. Prolungare ora i fori E e G fino alla flangia
superiore del montante del telaio, con una punta da 13 mm ed una
lunghezza minima di 150 mm! Ripetere I'operazione per il lato destro.
Per il modello Bestel con passo 3950 (vedi figura 7): Per il montag-
gio di entrambe le piastre laterali A e B devono essere praticati alcuni

© 413570/16-04-2004/30



Y 1/¥002-70-91/0.SELY ©

‘uabnsejoq Bunioyoisiyepaiun J1op Ue (G'gx5‘01x0g) uabuul
-91l9ssoley] pun usepny usbuluepad yolgalyosule uagnelyos-GG
XOLIN 18P ajiH Yw N BunisieH ‘uspuamian ulepni\ pun uabulliopa-
yol|galyosuld uagnelyos-0Sxzg LI 8Ip g pun v usbunisyeyusyas uap
ue abejuo|y alp In4 “(8 Bunpjiqqy ayais) ualenuow uabunyigisiap uayo
-l[uas uap 189g N uabunisyeysbunyvlision a1g "uaisnuow uanejdusies
uaplag aIp UBYDSIMZ UaXegIanyd) Uap [ pun Y UIaydQT] usap 1ag UIBNN

pun usbuiepad YollgayosuIe UaqneIydS-0vXgLIN 1P SjiIH HIN

‘ualyepon
osneuab 819G uayodal Jop Jny “uasenuow | uslieidusbor) sulep lomz
9IMOS Uas|nyzuelsig 8P 4 pun 3 uJdydQ Usp 18q UWIBNN Jopuiayo
-IS1sq|@s pun uaqieyosbaielun yolgalyosule uagnesyos-091xeg LN
Jap 8j|iH NN "usbusejeq O yooT 1eq H exeldusben pun usesinyzuessiq
J8p duld BaqnelydS-09IXcLIN 48P BjIH HN ‘uslspuow 9 pun
@ ulayog uap 1ag widnnj\ pun uabullepad yolgalyosuld uagneiyos
-0bXZ LIN 48P 8jliH Hw H enejdusben) yw uswwesnz v axe|dusies aig
(L Bunppigqy ayais) 0S6€ puelspey ||opowusbemiaal sep Jnd

‘usiyepan osneushb
9)1I9g UBYdaJ Jop jny "ualenuow | usype|dusber) auigpy 19MZ BIMOS
uas|nyzuejsig 8P ©H pun J uleydQ usp 18g UIBNN| JapulaydIsisqles
pun uaqreyoshapelun Yoligalyosule uagneiyos-09LXgLIN Jop afiiH
NN uabnsajeq 9 Yoo 1eq H anelduaban) pun uas|nyzuelsiq Jap aule
9QqneIydS-09 IXZ LN 18P 8flIH HIAl "ualeiuow 4 pun g uldyoQT usp l1eq
uwienn pun usbuilepa Yolgalyosule uaqnelyos-0vXg LIN Jop oiiH
Hw H enejdusben jw uswwesnz y anejdusiag aiq (9 Bunpjiqqy
ayals) 0G6E€ pueispey Jagne ajdpowusbemiasal] e In4

"usJenuOW g pun y uspedusies uspleg aiq *

"1q19]q Uss|nyzue}siq uspuaziesnzuid
alp Ny wnelial4 puabnuab ssep 0s ‘uspinm Januow siabelyeisabiyey
sep ajesusuul Jop jne jdoyuegnelyog wep W Bunieyoisiyeusiun
Jep (g Bunpigqy aysis ‘n 1eq) uegnesyossbunbissejeg aip ssep ‘us)
-yoe jneteq "usbuuque zje|d walyl ue Japaim Bunieyoisiyensiun aig

"uaJyeplan osneusb a)eg usyoal Jap Ny

6¢/¥002-¥0-91/0LSELY @

ejund eun UOD ‘Ore|9) [9P SlUBIUOW |9p aJouadns eibueyy eje oul 4 pa
3 1o} | BIO asebunjold ‘Iesul|je ajuswe)allod OUEIS 110} | 8Yyd opow Ul
‘ole|a] |op djuBUOW |1 UOD BaUI| Ul BIS H BJISEId0IIU0D B] 8YD ISIBINJISSY
‘aJoladns BINJINIS B||OU BJUBISISO 00} [dU ‘D) 010} |9p ezuspuods
-11100 Ul ‘@oueizueSIp Bjossng Ip elodwoo ‘alouadns H eliseidosuod
B[ 8YOUB SJBJUOJ\ "Ole|d] [9p SlUBjUOW [P J0LdjUI BIBUR|) B] OSIaARINE
3 pa O 10} | aJedleld 'y ediseld el aiononwily ‘ww ¢ ep ejund eun
U092 OIB|8} [9p SlUBlUOW [ap aJ0L8jul dled B|ns 3 pa O 1o} 1ap auoizisod
Bl 8le0JB\ "4 pa 1O} I9p BzUSpUOdSLLIOD Ul ‘H a4selidoljuod ajjep eun
pe awsalsul ‘v esseld ] 8JBJUO| "Ole|d} [9p SjUBlUOW |op dloudjul elb
-uey} e||ou nuasald eib ouos 1) @ 4 ‘g L0} | “enbas aWwo0d 81apad0Id “1i0}
junofe neoneld alasse ouoAdp g @ Y Ileiale| aiseld o) aquiesius Ip oib
-Bejuow |1 1ad :(g eInbBly 1PaA) 0G6E Oossed uoo [91sag ojjdpoul |1 J3d
‘oJisap 01| |1 Jad suoizesado,| aieedly jww 0G| Ip BWIUlW ZZOybun|
eun pa ww ¢l ep eund eun uod ‘oleld} [9p dlUElUOW |9p aiouadns
eibuey} eje oulyy © 8 3 1O} | BIO diebunjold lIEaUl|e dluBWERaLI0d
oueBIS 110} | BYD OPOW U] ‘Ole|d} [9p SjueluOW |1 UOD BaUl| Ul Bls H eliseld
-0J)U0D B| BYD ISJeINdISSY  "8louadns BINjNS B|jou 8]us)sise 010} [au
‘) 010} |9p BZUBPUOASILIOD Ul ‘9oljeIZUB)SIP BlOSSN] Ip B19|dwod ‘810
-adns H eJiseldojuod el ayoue aIejuoly "Olejd} |ap SjuBuoW [ap dJou
-ajul eibuey} e| 0SI9ARINE T PO O 10} | dJedleld Y Bliseld e| aleronwiy
‘ww gl ep end eun u0d OlE|9} [9p SluBlUOW [P diouBUl dued
e|ns 3 pa O 10} 19p auoizisod e| aiedlel\ ‘4 pe g 1o} [op ezuspuods
-11100 Ul ‘H asseldosuod ajjep eun pe swaisul ‘y enseid e| alejuop
‘ole|o] |op ejuelUOW |op dlousjul eibue)y eljeu nuasald BIb ouos 1) o 4
‘g 1oy | ‘anbas awoo 819pad0id 110} lUNJfe 1jeoleld a19SSe OUoAsp g @
V lleJale| anseld o) aquiesus Ip oibbejuow |1 1ad :(g eanbiy 1pan) 056€
ossed uo9 ejjanb 0139999 ‘|9}sag O||opowW [9p IUOISIAA 3] AN} Jad

"0le|d} [9p SIUBIUOW |8U IO} [P Boleld

‘oyje,|[lep opuessed ‘9 ojund |ap ezuspuodsiuI0d ul ‘ole|a} [ep aiouadns
eIN)NAIS Bjjop oIBBessy) Ip auojng |1 8Je|yS  1UojINg INS B}I8SUl 919SSD
ouessod aleoidde ep 10ueIZUBISIP 8]0SSNQ 8] BYD OPOW Ul ‘0lB|9) |9p 8}
-UBJUOW [9P OUIBIUL| OSIOA B} OAL BISS) B| UOD [lRJUOW OUuelS ouljjopaid
|op o1B66essly Ip 1uo|INg | 8Yd 81edlIaA | BInblj Blj9U 0}BDIpUl SWOD ‘Oul|
-lopaid |ap eonse|d ul ayed ejjop aseq ejjdu IABOUI 110001d anp aiedield

4

jUSpUBMIBA WIW 0G| UOA aBuBjiSapuUIp JBuld W Jalyog-Www-g | usuid
nzeQq "ualyoqyoinp siebeljieisabiyed sep yosue|d UBISISQO WNZ SIq
Ja)lam B pun 3 J8yoQ aIp 1zior “1epulaq siebelyeisebiyeq sep abue]
Jap W alui Jaule ul 4 anejdusben) yois ssep ‘usyoe jnelep JayogT
Jap Bunyousny UB}YalI0Y Jaule 8SSaJalU| W "UsJsiuowW Sneginy sep
U007 8UspUBYIOA SEP Ul D Y207 189 - 8s|nyzuelsiq Jep Jw uswwesnz
- H enejdusbar) sisiogo aip yone unN ‘ualyoq siebelyeisabiye
SOp Uosue|4{ US)SIBIUN UBP YdINp 3 pun O JoyoQ ol ‘usuispus
V olie|d "uaiaiew siaiyog-ww-g| saule ajjiH Hw slabelyeisebiye
SOp 8)esielun Jep Ul J pun O JBYOQT SIg ‘usleiuow o pun
@ uwieyoQ usp 19q H uaneldusbar) Jop Joule W uswwesnz \ ayeld
‘uapueyJIon slabelyj|eisabiyed sep Yosue|4 uajsialun wi syaiad puls o
pun 4 ‘g Jeyoq a1q "uayabion 16|10} aim 1egeq "uspiam Lyogab Jayog]
abiuie uassnw g pun y uape|dusyas uspieq Jop abeluolpy aip In4
(2 Bunpjigqy ayais) 056 puelspey [[opowusbemiayal] sep Jnd

‘usiyepan osneusb 8lleg uslyoal Jap JNy jUSPUSMISA
Www 0G| UoA abugpisapully Jaule Jw Jaiyog-ww-g | usuie nzeq ‘uaiyoq
-younp slebedyjeisebiyeq sop yosue|4 UslSIaqo Wnz sig Jojiom £ pun
3 18yoQT 8Ip 1z39r “Jepuleq siabedyjeisebiye sep abugT Jep yw alury
Jaule ul H anejdusban) yois ssep ‘usiyoe jnesep JayoQ Jop Bunjyousny
UaP|a.I0¥ Jaule 9sSalalu| W) "UaJsuow SNegyny Sep Yoo auapueyion
SEp Ul H Yoo 18q - as|nyzueisiq Jop Jw uswwesnz - H ayejdusban
9151900 8Ip yone unp ‘ualyoq siebelyjersabiye sep yosue|4 usjisiaun
usp yoinp 3 pun 9 J8yoQ aig ‘usuisjius Y sle|d "usiajiew siaiyog
-WW-g| sauld ojIH Nw siobelyeisebiye4 sep ayesiojun Jop ul 3
pun D J8ydQT 81q ‘ualenuow o4 pun g uleyogQ uep 1oq H uane|dusbar)
Jop Jould® }Jw usWWesNnz Yy one|d ‘uspueylon siobelyeisebiyeq
Sop yosue|d Us8)SJIolUN Wi S)@Jeg puls © pun 4 ‘Q 489YoQ]
a1q ‘usaysbion 16|10} am 1ogeq uspiom uyogeb JayoQ abiuie ues
-Snw g pun y usje|dusyag uspieq Jap abejuopy aip in4 (9 Bunpliaqy
ayals) 0S6E€ pueispey Jagne 3jjdpowusabemiasal] e In4

‘uaiyoq JabeJyeisabiye uap ul JayoQ -

"(2 pun 9 usbunpjiqqy
ayals) usauisjlud snegjny sap aqneiyossbunbissjeg eip O 18q
s|ieisabiye sep 8asIaqQ 1op SNy "UdL|YdS Jepo uabes ‘ussse| Nz

‘ouljjopa.d |op eonse|d ul aued e| asejuows -

2 euibeyq
‘oibbessy 1p 1nsodsip | pa oibbejuow |1 Jad oubasip |1 8ieynsuo)
"BUIOIHO,||[OP OOlUD8] dlenuew || 9Je}NSU0D O[0JI9A |9p ljuauod
-wo9 19p oibbBejuow |1 pa oibbeiuOWS O] Jad "oibBessly Ip nund 1ep ezusp
-uods1I09 Ul 8juasald alusw|enjudAd 9o1}SeW || dIaAONWIY "duojzejop
uy oibbessyy Ip 1Asodsip | pa jusuodwod | ourel; olpueb [ep aienonwiy |

3/0S€ ANOODHNS

:0199DV.LNOW 71 H3d INOIZNYLSI EI

‘ayouebus |ap alejuow [ap sand

-S9p O|NJJBA [9P UQIOBIUBWNIOP B| B ojun| S8U0IdoNnisul Sejse apleny) |,
‘ojund Jod einpep

-|0s ap seosan; se| ap oonse|d ap sauoyonded so| ‘sajuasaid Is ‘Jeiay
LBeuljoseb o oual} ap sogn} ‘0o1103|8 ap d|qeo Jeasslnbe oN .,

"0|NdJYaA NS 8p epliWpE B|0g B| 9P UQIS

-a.d ] A ugiooes) ap owixew osad |9 eied OLBUOISEOUOD NS B 8}NSU0) ,
‘elieynb anb

Aey anboyo-ijue o unjaq ep eded eun Aey ugioelly ap sojund so| us IS ,
"0lIBUOIS9OU0D

|e 8S8}INSuU09 ,0|NJJYaA |ap, (se)ugioeldepe (sa)ienjuans (eun) eied

rg'N
"B|ge] B] UOD opJande ap sealan) A sousad so| sopo) aieudy ‘g

‘seosany A ugisaid ap se|o
-pueJe BAISN|OUI ‘GGXg ||\l Soulad SO| UOD | SOIOILIO SO| Ud UQIoeNUIIUOD
v "seosan) A ugisaid ep sejepuele ‘salopelouelsip sogny ‘O eoejdejuod
BOAISNIOUI ‘02 1X9 LN Sousad uod N SoIolLo So| ud 4 eoeld e sandsep
ajuo\ "eoseny A ugisaid ap ejepuele ‘g eoe|deljuod aAIsnjoul ‘06X2 1IN
oulad |op olpsw Jod Y uolun ap Jenbue [ ‘D OIOYHO |8 US SJUOY °



. Mit Hilfe der M12x90-Schraube einschlieBlich Gegenplatte S, Federring
und Mutter bei Loch Q die Eckhalterung R anbringen. Mit Hilfe der
M16x120-Schrauben einschlieBlich Gegenplatte O, Distanzhulsen,
Federringen und Muttern anschlieBend Platte P bei den Lochern N
montieren. Danach mit den M16x55-Schrauben einschlieBlich
Federringen und Muttern bei den Lochern T befestigen.

. Alle Schrauben und Muttern gemaB den Angaben in der Tabelle festd-
rehen.

. Den Kunststoffteil vom Trittbrett wieder an seinem Platz anbringen.

CHASSIS-KABINE 35C/E, 40C, 45C, 50C

. Mitgelieferte Teile und Befestigungsmaterialien von der Anhangervor-
richtung entfernen. Den bei den Befestigungspunkten eventuell vor-
handenen Kitt entfernen. Fur die Demontage und Montage von
Fahrzeugteilen das Arbeitsplatz-Handbuch zu Rate ziehen. Fur die
Montage und die Befestigungsmittel die Skizze zu Rate ziehen. Seite 4
oder 5.

. Fur die Montage der beiden Seitenplatten A und B missen einige
Locher gebohrt werden. Dabei wie folgt vorgehen. Die Locher D, F und
G sind bereits im untersten Flansch des Fahrgestelltragers vorhanden.
(Wenn das Fahrgestell fur den Aufbau gekirzt wurde, mussen alle
Befestigungslocher fur die Anhangervorrichtung gebohrt werden.)
Platte A zusammen mit einer der Gegenplatten H bei den Lochern D
und G montieren. Die Locher C und E in der Unterseite des
Fahrgestelltragers mit Hilfe eines 13-mm-Bohrers markieren. Platte A
entfernen. Die Locher C und E durch den untersten Flansch des
Fahrgestelltragers bohren. Nun auch die oberste Gegenplatte H
zusammen mit der Distanzhilse bei Loch C montieren. Im Interesse
einer korrekten Ausrichtung der Locher darauf achten, dass sich
Gegenplatte H in einer Linie mit der Lange des Fahrgestelltragers befin-
det. Jetzt die Locher E und G weiter bis zum obersten Flansch des
Fahrgestelltragers durchbohren. Dazu einen 13-mm-Bohrer mit einer

los pernos M12x160, inclusive arandelas y tuercas de seguridad.
Repita estos pasos en el lado derecho.

. Monte el travesaho, entre las dos placas laterales, en los orificios Ky J
con los pernos M12x40, inclusive arandelas de presion y tuercas.
Monte los soportes de refuerzo U para el refuerzo lateral (ver figura 8).
Para este montaje en los soportes laterales A y B, use los pernos
M12x50, inclusive arandelas de presion y tuercas. Monte el soporte U
en el sistema de proteccion contra colisiones frontales con ayuda de los
pernos M10x55, inclusive arandelas de presion, tuercas y anillos de
carroceria (30x10,5x2,5).

. Monte en el orificio Q, el angular de uniobn R por medio del perno
M12x90, inclusive contraplaca S, arandela de presion y tuerca. Monte
después la placa P en los orificios N con pernos M16x120, inclusive
contraplaca O, tubos distanciadores, arandelas de presion y tuercas. A
continuacion en los orificios T con los pernos M16x55, inclusive arand-
elas de presion y tuercas.

. Apriete todos los pernos y tuercas de acuerdo con la tabla.

. Monte la parte plastica del estribo otra vez en su lugar.
CHASIS-CABINA 35C/E, 40C, 45C, 50C

. Quite los componentes y los materiales de fijacion suministrados de la
barra de remolque. Quite todo pegante que haya en las areas de
fijacion. Consulte el manual de trabajo para el montaje y desmontaje de
piezas del vehiculo. Consulte el dibujo para el montaje y los materiales
de fijacion. Pagina 4 6 5.

. Para el montaje de las dos placas laterales, A y B, se deben perforar
varios orificios. Para ello siga los pasos descritos a continuacion. Los
orificios D, F y G ya vienen perforados en la brida inferior del larguero
del chasis. (Si para el montaje se recorta el chasis, se deberan hacer
todos los orificios de fijacion para la barra de remolque.) Monte la placa

Mindestlange von 150 mm verwenden! Auf der rechten Seite genauso
verfahren.

. Nur fur die Modelle 45C und 50C muss der Rucktrager (mit

Beleuchtung) 30 mm nach oben versetzt werden. Dafur muss das
unterste Befestigungsloch (siehe Abbildung 9) auf 13 mm durchgebohrt
werden (von innen nach auBen). Die Befestigungsschrauben mit dem
Schraubenkopf auf der Innenseite des Fahrgestelltragers montierten,
so dass genugend Freiraum fur die einzusetzenden Distanzhulsen
bleibt. Fur die Modelle 35C und 40C gilt: Uberprufen, ob die
Befestigungsschrauben des Rucktragers mit dem Schraubenkopf auf
der Innenseite des Fahrgestelltragers montiert wurden, so dass genu-
gend Freiraum fur die einzusetzenden Distanzhulsen bleibt.

. Die beiden Seitenplatten A und B montieren (siehe Abbildung 9). Die

Seitenplatte A zusammen mit Gegenplatte H mit Hilfe der M12x40-
Schrauben einschlieBlich Federringen und Muttern bei den Lochern D
und F montieren.

. Mit Hilfe der M12x160-Schraube einschlieBlich Unterlegscheibe und

selbstsichernder Mutter eine der Distanzhulsen und Gegenplatte H bei
Loch C befestigen. Mit Hilfe der M12x160-Schrauben einschlieBlich
Unterlegscheiben und selbstsichernder Muttern bei den Ldochern E und
G die Distanzhulsen sowie zwei kleine Gegenplatten | montieren. Wenn
ein Hilfsrahmen fur den Aufbau vorhanden ist, dient dieser als
Gegenplatte. In diesem Fall werden die kleinen Gegenplatten | nicht
benbtigt. Auf der rechten Seite genauso verfahren.

. Mit Hilfe der M12x40-Schrauben einschlieBlich Federringen und

Muttern den Querbalken in der gewunschten Position zwischen die bei-
den Seitenplatten montieren. Seite 4 oder 5.

. Mit Hilfe der M12x90-Schraube einschlieBlich Gegenplatte S, Federring

und Mutter bei Loch Q die Eckhalterung R anbringen. Mit Hilfe der
M16x120-Schrauben einschlieBlich Gegenplatte O, Distanzhulsen,
Federringen und Muttern anschlieBend Platte P bei den Lochern N

© 413570/16-04-2004/15

A junto con una de las contraplacas H, en los orificios D y G. Marque
los orificios C y E en la cara inferior del larguero del chasis con un tal-
adro de 13 mm. Quite la placa A. Haga los orificios C y E en la brida
inferior del larguero del chasis. Monte ahora también la contraplaca
superior H, junto con el tubo distanciador, en el orificio C. Asegure que
la contraplaca H quede en linea con la longitud del larguero del chasis
para una alineacion justa de los orificios. Siga haciendo ahora los orifi-
cios E y G hasta la brida superior del larguero del chasis, con un talad-
ro de 13 mm, a una longitud minima de 150 mm. Repita estos pasos en
el lado derecho.

. Solo en los modelos 45C y 50C, se debera desplazar el travesano tras-

ero (con iluminacion) 30 mm hacia arriba. Para ello se debera perforar
a 13 mm (de adentro hacia fuera) el orificio de fijacion de mas abajo
(ver figura 9). Monte los pernos de fijacion con la cabeza de tornillo
hacia el lado interior del larguero del chasis para que quepan los tubos
distanciadores. Para los modelos 35C y 40C: Asegure que los pernos
de fijacion del travesano trasera estén montados con la cabeza de tor-
nillo hacia el lado interior del larguero del chasis para que quepan los
tubos distanciadores.

. Monte las dos placas laterales Ay B (ver figura 9). Monte la placa later-

al A junto con la contraplaca H en los orificios D y F usando los pernos
M12x40, inclusive arandelas de presion y tuercas .

. Monte uno de los tubos distanciadores y la contraplaca H en el orificio

C por medio del perno M12x160, inclusive arandelas y tuercas de seg-
uridad. Monte en los orificios E y G los tubos distanciadores y dos con-
traplacas pequenas |, con los pernos M12x160, inclusive arandelas y
tuercas de seguridad. Si hay un bastidor auxiliar para el montaje, debera
hacer las veces de contraplaca. En este caso no seran necesarias las
contraplacas pequenas |. Repita estos pasos en el lado derecho.

. Monte el travesano, entre las dos placas laterales, en la posicion dese-

ada con los pernos M12x40, inclusive arandelas de presion y tuercas.
Pagina 4 6 5.

© 413570/16-04-2004/28



91/¥00¢-70-91/0LSELY ©

"HoJp 81Q9 9| Jnod uonelado aned Jsyaday | Ww QG| 8p wnw

-lulwW Jnanbuoj aun 18 WW €| 8p 8Yydaw aun 29Ae SISSeYd ap uosabuo|
np ainauajul aplq el .nbsn( 4 1 3 snoJ} sa| Juesaid e 1adlad "saubie
uaiq juslos snoly sa| anb uye sisseyd ap uosebuo| np juswaubife,|
suep Hos H anbejdaiiuoo e] anb au0s us aile4 "UOIONJISUOD B| Bp JUBlS
-IXd noJ} 8] suep 9 jiod ne asi0}841ud,| dnb Isule ainauadns H anbejdai
-uo9 €| Juawa|eba Juasaid B JaJUO "SISSEYD 9p uotabuo| np ainaajul
aplig e| SIaAel) B J 18 D SNoJ) S9] 19218d 'Y anbeyd e Jans|ug ‘ww g| ap
aYo3W |un 99AE SISSBYD 8p Uolabuo| np SNossap 8] NS J 18 O SNOoJ} S9)
Janblely ‘4 1@ q snoJy se| ns H senbe|dasiuoo so| anb Isule y anbeld
B| J8JUOJ\ SISSBYD 8p uoiabuo| np ainauaul aplg e| Suep elap Jusalsixe
0 18 4 ‘g SN0J} $87 @ NS BWWO0J 18padoid B|ad IN0d g 19 Y Sojeiale|
sonbe|d xnap sap abejuow o] Jnod sgosad 8419 JUBAIOP SNOJ} SIndisn|d
: (g aunbBy e] J10A) 056€ WBwapedwa apauuoiwe) adA} 9] unod
"H0Jp 81Q9 9| Jnod uon

-eJado a)eo Jejaday | ww QG| 8p wnwiuiw Jnanbuoj aun 18 ww g} ap
8YyoaW aun 99Ae SISSeYd ap uosabuol np ainauajul apuq e| e,nbsnl 1) 18
3 snoJ} so| Jussald e J1adlad 'saubie uaiqg juslos snoJ} s8] anb uie sis
-seyo ap uoiabuo| np Juswaubife,| suep Hos H anbejdanuod e| enb auos
U 8iIe4 "UONONIISUOD B| 8p JUBISIXS NOJ} 8] Suep 9 julod ne 8si0}aud,|
anb isuie ainaladns H anbejdasuod el Juswaleba Juasaid e Jsjuop ‘SIS
-Seyo ap uosabuo| np ainaligul SplIq B| SISABIL B T 18 ) SN0J} SO 19019
'V enbeid B| JoAs|UT "wWiw €| 8P 8YdaW dun 29AE SISSBYD ap uotab
-Uo| NP SNOSSap 8| INs 3J 18 O SnoJ} s8] Janbiey "4 1@ g shoJ) s8] Ins H
sanbe|dasuod sa| anb Isure vy anbe|d e| Jajuol ‘sisseyo ap uolabuo| np
aInalgjul aplq B| suep elap JuslsIXe 1) 18 4 ‘g ShoJ} S8 : JINS awwWod
J9paoold ej@d Inod 'g 18 YV Solelale| sanbejd xnep sep abejuow 9
inod sa2.ad 8119 JUBAIOp SNoJ} Sindisn|d : (g ainbiy e] JI0OA) 0G6E JUBW
-apedwa Jnod jnes suoisian s3] s8N0} ‘apauuoiwe) adAy 9] Jnod

"SISSBYO 8p uoJabuo| 8| SUBP SNOJ} S8 J8dlad

‘(€ 1@ g sainby s9) JIoA) uon
-ONJISUOD B| 8p UOIEXI} 8P uojnog 8| ‘O ulod ne ‘sisseyo np ainauadns
alped e| Jns Jsjuowaq ‘sesio}aliue so| Jassed aire} Jjoanod e uodey
ap sIsseyo ap uosabuo| np InaugiuL| B UONOg 8p 8)8} B| D9AR Sajuow
Juos paidayosew np uonexy ap suojnog ss| anb Jayue ‘paideyosew

£2/¥002-v0-91/0LSELY ©

opuesn ‘| seuanbad seoe|deljuoo sop A salopeloue)sip sogny so| 4 A 3
SOIOI}1I0 SO| Ud SJUON 09| XZ LN ousad |ap olpaw Jod 9 019110 |8 us H
eoe|desjuod e| A SeIopeIoUB]SIP SOQN} SO 8P OUN BJUO\ "SedIan} A uQls
-a1d ap segpuele BAISN[OUl ‘OFXZ LN Sousad so| opuesn ‘) A g solol
-1J0 SO| Ud H eoejdesuod e| uod ounl y [esaie| eoeld e| suow :(Z einbiy
13A) 0G6€ SO salo so] aipud ejoueysip eAno ejauobung ap odi |9 eded

‘oyoaiap ope| |8 ud sosed soiso eyday ‘pepunbas ap
seoJan} A sejapuele aAIsnjoul ‘09 xg LA sousad so| opuesn ‘| seuanbad
seoe|desjuod sop A salopelouelsip soqn} SO| © A 3 SOIOIIO SO| ud
BJUOI "09 X LN outad |ap oipaw Jod 9 oiollo |9 us H eoejdesjuod e| A
S9I0PEIOUE]SIP SOgN] SO| 8P Oun 8JUOl\ "Sealan) A ugisaid ap sejepuese
QAISN|oUl ‘OpXZ LIN Souad so| opuesn 4 A g SOI01O SO| ud H eoe|del;
-u09 | uod onl vy [esaie| eoe|d B| ayuow :(9 eanbiy 19A) 056E SO salo
s0] a11ud eiouelsip eAnd ejjanbe oajes ‘e}auobiny ap odi} opo} eied

‘g A v soeiale| seoe|d sop se| SJUO -

'S9I0PBIOUE]SIP
sogny so| uedanb anb eJed siseyo |op oienble| |op JoLBIUI OpE| |© BlORY
0[[luJ0} P BZACED B| UOD SOPBJUOW UISe ‘S9Jejuol) SBUOISI|0D BJIUOD
uQ1099}01d ap BWAISIS [9p (G BINBI JOA ‘N ud) ugloe(ly ap soulad so| anb

ainBasy  'S8[elu0I) SBUOISI00 BJIUOD UQI00810.d 8p BWSISIS [© SJUOI °

‘oydalep ope| |9 ud sosed soise ejdey "wiw QG| Op BwIiUiWw pn}
-16uo| BuUN B ‘WW €| 8p 0IpE|e] un uod ‘siseyd |ap olanble| |ap Joadns
epug e| elsey H A 3 soioiio so| eioye opusioey ebig "soloilio so| ap
elsn( ugioeaulje eun eled siseyo [ap olanbie| [ap pnubuo| e| uod eau|
us apanb H eoe|desuod e| anb ainbasy “alejuow |ap ‘ois]| BA ‘9 oioi1I0
|8 us ‘Joperouelsip ogny [ uod oun| ‘H Jouadns eoejdesjuod e| usique;
BIOYE SJUO|\ "SISBYD |9p oJenbie| [ap Jousjul epuq B us 3 A O soolylo
so| ebeH "y eoe|d B| 91ND "WW €| 9p 0Jpe[e} un uod sIseyo [ap osanbie)
|op Joudjul B1ed Bl ua 3 A 9 sorollo soj anbuepy 4 A @ so1oyuo soj us ‘H
seoe|desjuod se| ap eun uod ounl y eoeld e| 81uol ‘SISeyYd |ap otenb
-1e| |ap Joudjul eplg e| ud sopelopad ususin A ©) A 4 ‘Q SOIoLLIO SO
"uQIoBNUIIUOD B SO}I0Sap sosed so| efis 0j|@ Bled "SOIOIIIO SOLBA J180BY
uagep os ‘g A v ‘sojelale| seoe|d sop se| ap aleyuow |8 esed :(2 eanbiy
13A) 0G6€ SO sald so| aipua ejoueysip eAno ejauobiny ap odi |9 eded

np enbnse|d np ainauajul aiued 9] suep sayoooud sayed xnap alieq
‘paidayosew np anbnseld aijed e| ssyuowaq ‘g

2 abed "uonexiy ap susiow
s9| 10 abejuow 8 JIoA Unod sinbouo 8| J8yNsu0) JuedLgE} NP Bd130U
B] J8)NSUOD ‘9|ndIyaA np sa9a1d sap abejuowap 9 10 abeuow 8| Jnod
‘uoiiexyy ap sjuiod S9| NS 9nyis dlISBW 9| JUB3YDY SBD 9 Jand|ug ‘anb
-10WaI-aYdB)IE,| 9P UOHEXI} 9p |[91a1ewW 3| 18 saluino} sadald sa| JaAs|ug *|

3/05€ 31L1INNOINVO

: 39V.INOW 3d SNOILONYLSNI EI

j1s! Wanueseb Jysw yolu
Bunyamsbuniayolg alp usisuosue ep ‘usplam Jyosnejabsne anau uabab

uienn\ Jep uesQ| usieleds waeule Yoeu usssnw uispnwiyosianp aiq .
‘uabeJjaq nz Js|pueHJy| isi sbnaziyeq

saly| yonipjebny| aygneyis Jap pun Jyoimabbnz abisse|nzisyoqy sep In4 ,
‘ulepnNWglamyos

-pjund usp UOA uaddexynseld 8Ip ‘,USPUBYIOA S|e}, dIS UduIdpug
‘uaz

-INyds uolso.loy usbab Jayog auyogab pun usulapus auedsiyog 9|y .
‘usuuQy uapiam JBIpeyosaq

uabun)ia] sUBPUBLIOA [|2NJUSAS LIOP ‘Buidy gep ‘uainid ualyog wep JoA ,
"UBPJIBM JUIBJIUD [BLISTBLILYQIPHUY pun (Syoepn) Bunisia

-lasuoywnel|yoH ‘zinyosuspoagiaiun gnw usyoe|jebe|uy Jap yoeleg wi ,
‘uayaliz Nz ayey Nz Js|pueH Jap

181 ,sBnaziye sap, (us)bunsseduy ayolliepious [jonjuaas (suid) Ind ,

:3SIIMNIH

‘uayal

-pise} |jeqe ] Jep ul uaqebuy usp gewseb uiepn|y pun usgnelyos oy ‘8
‘uebiisejeq | UIBYOQT Usp 1oq UJeRN\ pun usbulllepey

yollgellyosule uagneiyoS-GGX9LN Usp MW yoeueq ‘ualaiuowl

‘oyoaiap ope| @
ua sosed so}se ejidey "Wiw 0G| op ewiujw pnybuo| eun e ‘ww g| ap ol
-pele} un uod ‘siseyd |ap osenbie| |op Jouadns eplq | eisey o A 3 solo
-1j110 SO| BIOYE OpusIoey ebIS "soloylo so| ap eisnl ugioeaule eun esed
siseyo |ap osanbie| [ap pnubuo| B] uod eau)| us apanb H eoejdesuod
e| enb ainBasy "afejuow [ap ‘01s]| BA ‘0 0101110 [ US ‘JopeloueisIp 0gn}
18 uoo onl ‘H Jouadns eoe|deuod B| UgIqUIE] BIOYE SIUOIN "SISBYD |9p
osanBbue| |ap Joudul BpLIQ B| U 3 A O sololiio so| ebeH 'y eoe|d e aynpd
‘WW €] op 0Jpe[e} Un U0D SISeyd |op osenble| [9p JoLdjuUl BIeD B| Uud
3 A 9 sorouo so| anbiely "4 A @ SOI0III0 SO| Us ‘H seoe|deljuod se| ap
eun uod ounl v eoeld B| B)UO|\ "SISeYD [9p 0lenbie| |op Jousjul Bplq €|
usa sopeloyad uauain BA ©) A 4 ‘g SOIOIIIO SO "UQIDENUIIUOD B SOJIOSSP
sosed so| ebiIs 0|8 eied "SOIOILIO SOLIBA J9dRY Uagap as ‘g Ay ‘sojelale)
seoe|d sop se| ap alejuow e ojuend ua :(9 einbiy J9A) 0G6E SO sala
S0| aJjud ejouelsip eAno ejjanbe oajes ‘e}auobing ap odiy opo) eied
"SISBYO [9p 048nbie| [@ Ud SOIDILIO 8p uQloelouad ‘g

(2 A g seunbyy Jan) af
-ejuow |ap ugioelly ap oulad |9 ‘9 ound |8 us ‘siseyo |ap Jouadns ope|
|op ayuowsa anbjowal ap euleq e| jesed Jelop eied elesadsu einuel
e] oban| e|nd o auaise A olngip | us BIIpUI 8S OWOD SOIDIO SO| 0JBW
-uud ebey oj| eied *G BINOI} B US BOIPUI 8S OWOD JOLBJUI Bl B 9P pepLN
-Boas e| ap eolE}oW dled | anblipo|y *S einbij B] US BIIPU| 8S OWO0D B
-nseld aped e| us soloyio ebeH "oquise |ap eonseld aued e| sjuowsaq ‘g

‘g euibed "ugioelly ap sajeusiew
so| A aleyuow |8 ered olngip |8 8)Nsu0) "0jndJyan |ap sezaid ap slejuow
-sap A afejuow |8 esed ofeqes) ap [enuewW |9 8}NSUOY) "UQIOE(l} Op Seale

se| us Aey anb sjuebad |9 sjuswienuans 8Ny -enbjowas ap eueq
B| 9p sopeJisiuiwns ugioelly ap sajeualew so| A sajusuodwod so| aund |

00S ‘0Sy ‘00 SYLANODHNA
“1ebn| ns ue zaA eJjo0 oquise |op eonse|d aued el Sjuol '8

"B|gE] B| UOD opJianoe ap sealan) A sousad so| sopoy ajeudy  “/



4. Monter les deux plaques latérales A et B.

Pour le type Camionnette, toutes les versions sauf empattement
3950 (voir la figure 2) : Monter la plaque latérale A ainsi que la con-
treplaque H sur les trous D et F a I'aide des boulons M12x40, rondelles
grower et écrous inclus. Monter I'une des entretoises et la contreplaque
H sur le trou C a I'aide du boulon M12x160. Monter sur les trous E et G
les entretoises et deux contreplaquettes | a l'aide des boulons
M12x160, rondelles de blocage et écrous autofreinés inclus. Répéter
cette opération pour le coté droit.

Pour le type Camionnette empattement 3950 (voir la figure 3) :
Monter la plaque latérale A ainsi que la contreplaque H sur les trous D
et G a l'aide des boulons M12x40, rondelles grower et écrous inclus.
Monter I'une des entretoises et la contreplaque H sur le trou C a I'aide
du boulon M12x160, rondelles de blocage et écrous autofreinés inclus.
Monter sur les trous E et F les entretoises et deux contreplaquettes | a
I'aide des boulons M12x160, rondelles de blocage et écrous autof-
reinés inclus. Répéter cette opération pour le coté droit.

. Monter la barre transversale entre les deux plaques latérales sur les
trous K a l'aide des boulons M12x40, rondelles grower et écrous inclus.
Monter a 'emplacement des trous J les renforts L et M sur les supports
latéraux A et B a l'aide des boulons M12x50, rondelles grower et écrous
inclus. Voir la figure 4

. Monter le support d’angle R sur le trou Q a I'aide du boulon M12x90, y
compris la contrepiece S, la rondelle grower et I'ecrou. Monter ensuite
la plaque P ainsi que les supports de renfort L et M sur les trous N, a
I’aide des boulons M16x140, y compris la contrepiece O, les entretoi-
ses, les rondelles grower et les écrous. Fixer ensuite sur les trous T les
boulons M16x55, y compris les rondelles grower et les écrous.

. Serrer tous les boulons et écrous conformément au tableau.

. Remettre en place la partie plastique du marchepied.

. Desmonte el componente plastico del escalon.
Haga dos huecos pequenos en la cara inferior del parte plastica del
estribo, como se indica en la figura 1. Asegure que los pernos de
fijacion del estribo esten montados con la cabeza de tornillo hacia el
lado interior del larguero del chasis para que quepan los tubos distan-
ciadores. Desmonte del lado superior del chasis, en el punto C, el
perno de fijacion del montaje (ver figuras 2 y 3).

. Perforacion de orificios en el larguero del chasis.

Para todo tipo de furgoneta, salvo aquella cuya distancia entre los
ejes es 3950 (ver figura 2): para el montaje de las dos placas latera-
les, Ay B, se deben hacer varios orificios. Para ello siga los pasos des-
critos a continuacion. Los orificios D, F y G ya vienen perforados en la
brida inferior del larguero del chasis. Monte la placa A junto con una de
las contraplacas H, en los orificios D y F. Marque los orificios C y E en
la cara inferior del larguero del chasis con un taladro de 13 mm. Quite
la placa A. Haga los orificios C y E en la brida inferior del larguero del
chasis. Monte ahora también la contraplaca superior H, junto con el
tubo distanciador, en el orificio C, ya listo, del montaje. Asegure que la
contraplaca H quede en linea con la longitud del larguero del chasis
para una alineacion justa de los orificios. Siga haciendo ahora los orifi-
cios E y G hasta la brida superior del larguero del chasis, con un talad-
ro de 13 mm, a una longitud minima de 150 mm. Repita estos pasos en
el lado derecho.

Para el tipo de furgoneta cuya distancia entre los ejes es 3950 (ver
figura 3): para el montaje de las dos placas laterales, A y B, se deben
hacer varios orificios. Para ello siga los pasos descritos a continuacion.
Los orificios D, F y G ya vienen perforados en la brida inferior del lar-
guero del chasis. Monte la placa A junto con una de las contraplacas
H, en los orificios D y F. Marque los orificios C y E en la cara inferior del
larguero del chasis con un taladro de 13 mm. Quite la placa A. Haga los
orificios C y E en la brida inferior del larguero del chasis. Monte ahora
también la contraplaca superior H, junto con el tubo distanciador, en el
orificio C, ya listo, del montaje. Asegure que la contraplaca H quede en
linea con la longitud del larguero del chasis para una alineacion justa
de los orificios. Siga haciendo ahora los orificios E y F hasta la brida

CAMIONNETTES 40C, 45C, 50C

1. Enlever les pieces fournies et le matériel de fixation de I'attache-remor-

que. Enlever le cas échéant le mastic situé sur les points de fixation.
Pour le montage et le demontage des pieces du véhicule, consulter la
notice du fabricant. Consulter le croquis pour voir le montage et les
moyens de fixation. Page 3

. Démonter la partie plastique du marchepied. Réaliser des encoches

dans la partie plastique comme indiqué sur la figure 5. Modifier la par-
tie métallique de la protection antiencastrement comme indiqué sur la
figure 5. Percer d’abord les trous comme indiqué sur le plan de détail
puis scier ou tailler 'encoche nécessaire pour faire passer I'attache-
remorque. Démonter de la partie supérieure du chassis, au point C, le
boulon de fixation de la construction (voir aussi les figures 6 et 7).

. Percer les trous dans le longeron de chassis.

Pour le type Camionnette, toutes les versions sauf empattement
3950 (voir la figure 6) : Plusieurs trous doivent &tre percés pour le
montage des deux plaques latérales A et B. Pour cela procéder comme
suit : Les trous D, F et G existent déja dans la bride inféerieure du lon-
geron de chassis. Monter la plaque A ainsi que les contreplaques H sur
les trous D et F. Marquer les trous C et E sur le dessous du longeron
de chassis avec une meche de 13 mm. Enlever la plaque A. Percer les
trous C et E a travers la bride inférieure du longeron de chassis. Monter
a présent également la contreplaque H supérieure ainsi que I'entretoi-
se au point C dans le trou existant de la construction. Faire en sorte que
la contreplaque H soit dans I'alignement du longeron de chassis afin
que les trous soient bien alignés. Percer a présent les trous E et G jus-
qu’a la bride inférieure du longeron de chassis avec une meche de 13
mm et une longueur minimum de 150 mm ! Répéter cette opération
pour le coté droit.

Pour le type Camionnette empattement 3950 (voir la figure 7) :
Plusieurs trous doivent &tre percés pour le montage des deux plaques
latérales A et B. Pour cela procéder comme suit : Les trous D, F et G
existent déja dans la bride inférieure du longeron de chassis. Monter la

© 413570/16-04-2004/17

superior del larguero del chasis, con un taladro de 13 mm, a una longi-
tud minima de 150 mm. Repita estos pasos en el lado derecho.

. Monte las dos placas laterales Ay B.

Para todo tipo de furgoneta, salvo aquella cuya distancia entre los
ejes es 3950 (ver figura 2): monte la placa lateral A junto con la con-
traplaca H en los orificios D y F usando los pernos M12x40, inclusive
arandelas de presion y tuercas . Monte uno de los tubos distanciadores
y la contraplaca H en el orificio C por medio del perno M12x160. Monte
en los orificios E y G los tubos distanciadores y dos contraplacas
pequehas | usando los pernos M12x160, inclusive arandelas y tuercas
de seguridad. Repita estos pasos en el lado derecho.

Para todo tipo de furgoneta cuya distancia entre los ejes es 3950
(ver figura 2): monte la placa lateral A junto con la contraplaca H en
los orificios D y G usando los pernos M12x40, inclusive arandelas de
presion y tuercas. Monte uno de los tubos distanciadores y la contrap-
laca H en el orificio C por medio del perno M12x160, inclusive arand-
elas y tuercas de seguridad. Monte en los orificios E y F los tubos dis-
tanciadores y dos contraplacas pequehas | con los pernos M12x160,
inclusive arandelas y tuercas de seguridad. Repita estos pasos en el
lado derecho.

. Monte el travesano, entre las dos placas laterales, en los orificios K con

los pernos M12x40, inclusive arandelas de presion y tuercas. Monte en
los orificios J los soportes de refuerzo L y M en los soportes laterales A
y B con ayuda de los pernos M12x50, inclusive arandelas de presion y
tuercas. Ver figura 4.

. Monte en el orificio Q, el angular de uniobn R por medio del perno

M12x90, inclusive contraplaca S, arandela de presion y tuerca. Monte
después la placa P en los orificios N, junto con los soportes de refuer-
zo Ly M, con ayuda de los pernos M16x140, incluidos contraplaca O,
tubos distanciadores, arandelas de presion y tuercas. A continuacion
en los orificios T con los pernos M16x55, inclusive arandelas de presion
y tuercas.

© 413570/16-04-2004/26



81/¥002-¥0-91/0LSE1LY ©

anb ulje sisseyo ap uosabuo| np uswaubife,| suep jos H anbejdaiiuod
e| anb au0s us alleq ‘asi0}aiiug,| anb Isure H ainauadns anbejdanuod
B| D noJ} 9] Jns Issne juasald e J8juoly "SISSeyo ap uosabuol np ainau
-9Jul 8plQ B| SISABJ} B T 18 D SN0J} S8 182184 'Y anbe|d e| Jonsjug ‘ww
€1 9P dydaw aun J9AE SISSEYD 9p uoiabuo] np snossap 9 Ins 3 18 9
snoJ} so| Jenbuey "H 18 @ snoJ) s Ins H sanbejdanuod so| anb Isure
v @nbed | Jayuopy “(enbiowsas-ayoene,| Jnod snaaid uonexy ap snosy
S| SNno} J92J4ad eIpNE} |I ‘UOONIISUOD B Jnod 101N0dJkI 918 B SISSBYD
9] I1S) "sisseyo ap uosabuo| np ainaugiul apuqg el suep elep uslsixa
18 4 ‘g SNOoJ} $87 : INS BWWO09 18padoid B|ad Inod g 18 YV Sajelale|

sanbe|d xnap sap abejuow 8| Jnod sgdiad 8118 JUSAIOP SnoJ} sinaisn|d g

G no  abed ‘uonexi ap suasiow
s9| 10 abeluow 8| JI0A Jnod sinboo 9] JBYNSUO) "JUBdLIgR) NP 82110U
| 19)InSu09 ‘a|ndIyaA np sa23a1d sep abejuowap 9| 18 abeyuow 8| JInod
‘uolexyy ap sjulod s8] NS 9nYIS dlISBW 9| JUB3YID SBD 9| Jandjug ‘anb

-lowal-ayoeye,| 8p UONEXI} 8p |9lglewW o] 18 Saluinoy saoald sa| JaAs|ug |

0065 “0SY ‘“00F ‘3/0S€ ANIFVI-SISSVHO

‘paidayosew np anbnse|d aied e| aoejd us aieway ‘6

‘nes|ge; Ne JUSWLIOJUO0D SNOIOY 18 SUOINOg S8| SNO} J18118S '8

'SN0Jo9g S| 10 lom
-046 sojjopuo. so| sudwod A ‘GGXg L\ SUOINOQ S8| | SNOJ} S| INS 81INSUd
JaXi4 "SN0I09 S| }o Jamoib soj|epuos S9| ‘sasiojpsua so| ‘O daldal
-u09 e| sudwood A ‘0g X9 L\ SUOINOg sap aple,| B ‘N SNoJ} S9| Ins 4 anb
-e|d ] JSJUOI\ 'N0IOY,| 18 J1emoib djjepuol e| ‘S 8o3a1dasjuod e sudwod

A ‘06XZ LI\ Uoinog np apie,| 8 D noJi 9] Jns Y a|bue,p yoddns 9] Jojuop /2

'snjoul (G250 LX0E)
J9ISSOIIBD Op S9||9puUos 1@ SN0JO9 ‘JomolB ssejjepuol ‘GGXQ LN
suojnog sep eple,| B juswsaliseousiiue uonosjoid B] Uns N uoddns
9| JOJUOI\ "SN|oUl SN0JOY 18 JOMOID S8j|opuOos ‘0GXZ LN SUOINOg Sa) Jasl|
-I1n ‘g 18 Y XneJaje| spoddns so| ins abejuow 8| Inod “(g 8inby | J1oA)

G2/v002-¥0-91/0LSELY @

'Z euibed "ugioely ep
saleuslew so| A afejuow |8 esed olnqip |8 8}Nsuo) "ojndjyan |ap sezaid
ap alejuowsap A afejuow |o eled ofegel; op [enuew |8 d}NSUO) "UQIoe(l)
op seale se| ua eAey anb sebad Jsinbjends aynd -enbjowsas sp

BlIRQ B| 9p sopeJisiuiuns ugioelly ap sajeusiew so| A sezaid se| aunp |

3/06€ V1INOODHNA

*3ArVLNOI 3Aa SANOIDIONY.LSNI EI

‘NAS d3A STFONIHEA3IN TvMS ONINAITMTIASONIHILNOW INN3A «

JapIpw apasleaspiund ap ey sopuly 8p wo, autaddoidonseld uisly ,

abuejsuizuaq J9|||@ aswalq‘-1abulupa)] | 810q 1e oyl bBubisio} Jeep
"WAne|Bny a1peyn 19p Bo

yenpjeel) sjewisyew uap wo JabujusAdo 1oy Ja|pueylo} saleq Beuoy ,
‘us|iq pow

ue 1abbi| 19)yee11 JoAY Japals ap saulaly [exs uabulpueyagsuboalapun ,
‘10[o10103 Bd (19)Bulpuse

apanaenied s||onjuans paw S|9pUICIO) | UIS|puBYIO) RO,

B Lo EJEf:]

‘uaj|ege) abjay Jexpiew Bo 81j0q oje puseds ‘g

1oYW JWES JaABSIapal} Alsnpul
9)|0g GGXQLIN PaW | duid|iny paA Jayaiaq “IoyyUIowW Jwes JoAysIap
-al} ‘1@uspuelsie ‘O apejdpuseds AISNpUI 8100 0Z 1X9 LN Paw N aulajiny
pan 4 uape|d Jayalap JBIUOKN MUIGW JwWes aAsIapal) ‘S apejdpuceds

AISNjUL 0 0BXZ LN US Paw Y Usnelseuioly O 18]y PeA JSJUOp L

'G Bo ¢ opIS “1expiLiew Bo JennsIapal} Aisnul 8)0g OFXZ LN Paw

uonisod epaysua usp | Jope|depis 0} op wa|jew usbueAleeA} JBJUON 9

"opis alloay | spojawsbuebwal) suuap

|eJale| Juswaoliojual 8] Jnod N Hojusl ep spoddns s8] JBJUOR “Snjoul
SN0109 18 Jamolb S8|jepuol ‘OFXZ LIN SUOINOg Sap apie,| B [ 18 M snoJ)
so| Ins so|eigle| senbejd xnep S| S4jUS S|BSIOASUERI) BLieq B| JSJUO

"J10Jp 91Q9 9| Jnod uoneiado aneo Jeyeday 'Snjoul SguIBljoINe SNOIOY 18
abe00|q ap s9||9puos ‘09 L XZ LIN SUOINOg Sap apre,| & | sananbejdanuod
XNap 19 S8SI0}841Ud S9| 4 18 J SN0J} S| INS JBJUOI "09 L XZ LN uojnog np
aple,| B D noJl 8| Ins H anbe|dasuod e| 18 S8siolaiua Sap aun,| JaJUo
'SNJOUl SN0JOY 10 JaM0oIB Sa||epuol ‘OpXZ LN SUoInog sep apie| B B 19
@ shou} s8] Ins H anbejdaliuod | anb Isule y sjelale| enbeid e| Jajuop
1 (2 ainBuy e] J10A) 0G6E Juawaedwa apauuoiwe) adA} 9] inod

"JI0Jp 81Q9 9| Jnod uopelado aped
Jejaday snjoul saulaljoine snolog 18 abeoo|q ap S8||apuos ‘09 LXZ LIN
suojnog sep ople| B | senenbe|dasjuod xnap 1o S8s|0}dNUD ST
9 18 J SN0J} S8 NS JBIUOI "09 L XZ LI\ Uo|nog np apie,| 8 O nod} 8] Ins H
anbe|dauoo e| 18 s8sI0}aJjud Sap aun,| JBJUOI "SN|oUl SN0JOY 18 Jamoib
$9||9puU0. ‘OpXZ LI SUojnog sep apie,| B 4 1@ g SnoJ} s9| Ins H enbejdaiy
-uo9 e| anb Isule y ajeiale| anbeid e| Jajuol : (9 ainby e| JIOA) 0G6E
jJusawapedwsa jnes SUuoISIaA s3] s3I0} ‘a)lauuociwe) adA} 3] unod

‘g 19 v so[elale| sanbejd xnap sa| Jajuop -

'sasi0}aljus s Jassed aiie) Jioanod e uode)
ap SISSBYd ap uo4ebuol np InaligiuL| B UOiNOg ap 918} B| 99AE Sajuow
JUOS ainaligjul 91INdas B ap ‘(G ainbiy JIoA ‘N julod ne) uoiexiy ap Suo|
-noq sa| anb Jayia A "9oe|d Us JusWallSEOUSUE UONDa]0Id Bl diaway -

"JI0Jp 81Q90 9| Jnod uonelado aped Jsjeday | Ww 0G| 8p wnw
-lujw Inanbuoj sun 18 WW €| 8p 8ydaw aun 99Ae SISSBYD ap uoiabuo)
np ainauajul apuq e| e,nbsnl 1) 1@ 3 snoij so| Jussaud e 1od1ad "saubie
ualq JUdI0S snoJ} S8| anb ule sIsseyd ap uoiabuo| np uswaubie,| suep
H0s H anbejdanuod e) anb au0s us alle4 "plogap us aiued e| ap juels
-1X® NoJ} 8] suep O wiod ne as|o}a4jud,| enb Isure ainsuadns H enbejdesy
-uo09 e| Juswaleba Jussaid e Jsjuoly "SIsSSeyd ap uosabuo| np ainauajul
aplig B| SIaAel} B 3 18 D SN0J} S8] 18218d 'Y anbe|d e Jans|u] ‘ww g| ap
8YoaW 8un 99AE SISSEYD 8p UoJabuo| np SNOSsep 8] NS J 18 O SN0J} S9)
Janblepy "4 1@ g snoJ} s9| ns H senbedasiuoo so| anb Isuie y anbeld

esbo Bnig ‘sepuanue oyl | susepe|dpuseds [eys opjee)in anep | “opeld
-pugeds wos ayep Jasebuny ‘usuonynisuoy |1 [91sadieely 1o sepuaaue
Jap prey| Joxyulow apudaselAles 6o Jaapjsueld Alsnpjul 8)j0q 091X2 LN
paw © B0 3 suls|ny pan | Jepejdpuseds o} ap Ho susiaispuelsje
JoJUO “JoxjLIeW apuaselads Bo Jaapisueld Aisnpul Jog 09 1LXZ LN
ua paw 9 19|y paA H uapejdpuceds Bo sualgispueisie je 19 JOJUO

JayML1owW 6o Jansiap

-al} Aisnpjul 8309 0yXZ LIN Paw 4 Bo g auis|ny pan H apejdpuseds paw
v uape|dapis Jauol\ ‘(6 nbly Jojureel) g 6o v Jepe|dapis 0} ap Jajuoyp

'IqJ0} SWIWIOY UBY dudlaispuelsie je

sopajes ‘usbueAsisseyo Je usapisiopul ed Jopanoyog paw Jaauow 1o

9]]0q suabueabeq 1e ‘1ajjouoy :apusbe} Japjeeb Doy Bo HGE Jojjepow

104 14O} SWWOY UBY dudIgISpuBlSje Je sopsjes ‘usbueasisseyo

Je uaplisiapul ed }opanoy}joq paw aus)ogabejuow SO J0q Www €|

10 paw (jnpepn Bo uepisiepul Bly) wauuabi [ew.o) anap |1 s810q (6 1nbiy

Jgjuaeel) |nyabejuow sisiepau 1o “aJeley ww og sebulque [exs (pay
-uasA| paw) usabueabeq e ep Jepjeb DG Ho DG dulsjdPOW 1o} uny|

‘opis ailoy | epojowsbuebwa.ly suusp esbo
Brig jww 0G| ed epbusejwnuwiuiw us paw J0g wWw €| 10 paw abuey) a1s
-19A@ suabueasisseyd |1} wauuabi }jay v 6o 3 suis|Ny nu Jog "uspueuly
paw a1ul| ed Bis Jopulyeq suls|iny es ‘uabuensisseyd paw Jaibnjy H uap
-e|dpueeds e ‘10} B10S "D 19||NY PaA 1o1aiSpuB)Sje paw H ape|dpuaeds
a1s1ong usp esbo nu Jsjuopy -obuej) alsiepau suabueasisseyo wau
-uab 3 6o 9 sulg|ny Jog 'y uspe|d ulal4 J0g wWw g| 18 paw apisiapun
susbuensisseyo ed 3 6o O suie|ny Jase ‘O 6o g suls|ny peA H au
-J1ope|dpueeds je us paw Yy uape|d Jayuopy “(usleaioy | s810q 19xeel1ieb
-ueeyue |} Jo|nyabejuow djB |BYS ‘UBUOINIISUOY PaW 8S|apulglo)
| Je 1910y 49 18sIsseyo pley|) ‘obue|} a1siopau suabueasisseyo | apals |1}
apalg|e 18 v Bo 4 ‘g sule|ny :epolewsbuebwal) apusbia) Bj@4 “iajny
asIanIp $810q Jap |eys g bo v Jepe|dapis 0} ap ye abejuow paa Bniq |11 -

‘g 6o ¢ apIS “lojeualew
-obejuow 6o ebejuow psw ssjepulqioy | Buiubel ugjuncer 1eloleloy ed
olep Je abejuow Bo abeluowap paw as|apulqo) | uabogpueyspaisyieen



les trous soient bien alignés. Percer a présent les trous E et G jusqu’a
la bride inférieure du longeron de chassis avec une meche de 13 mm
et une longueur minimum de 150 mm ! Répéter cette opération pour le
coté droit.

. Seulement pour les modeles 45C et 50C, il faudra monter la barre arrie-
re (comportant I'éclairage) de 30 mm. Le trou de fixation inférieure (voir
la figure 9) devra d’abord &tre prépercé (de I'intérieur vers I'extérieur)
de 13 mm. Monter les boulons de fixation avec la tete de boulon a I'inté-
rieur du longeron de chassis de facon a pouvoir faire passer les entre-
toises. Pour les modeles 35C et 40C : Verifier que les boulons de fixa-
tion de la barre arriere sont montés avec la téte de boulon a l'intérieur
du longeron de chassis de facon a pouvoir faire passer les entretoises.

. Monter les deux plaques latérales A et B (voir la figure 9). Monter la pla-
que latérale A ainsi que la contreplaque H sur les trous D et F a I'aide
des boulons M12x40, rondelles grower et écrous inclus.

. Monter I'une des entretoises et la contreplaque H sur le trou C a I'aide
du boulon M12x160, rondelles de blocage et écrous autofreinés inclus.
Monter sur les trous E et G les entretoises et deux contreplaquettes | a
I'aide des boulons M12x160, rondelles de blocage et écrous autof-
reinés inclus. Si un cadre auxiliaire est présent pour la construction,
celui-ci servira de contrefort. Dans ce cas, les contreplaquettes | ne
sont pas nécessaires. Répéter cette opération pour le coté droit.

. Monter la barre transversale entre les deux plaques latérales a la posi-
tion désirée a I'aide des boulons M12x40, rondelles grower et écrous
inclus. Page 4 ou 5

. Monter le support d’angle R sur le trou Q a I'aide du boulon M12x90, y
compris la contrepiece S, la rondelle grower et I'ecrou. Monter la pla-
que P sur les trous N, a I'aide des boulons M16x120, y compris la con-
trepiece O, les entretoises, les rondelles grower et les écrous. Fixer
ensuite sur les trous T les boulons M16x55, y compris les rondelles gro-
wer et les écrous.

. Sadan bores hullerne i chassisvangen.

For alle varevognstyper undtagen hjulafstand 3950 (jaevnfor figur
6) geelder folgende: Til brug ved montage af de to sideplader A og B
skal der bores diverse huller. Folg folgende fremgangsmetode:
Hullerne D, F og G er allerede til stede i chassisvangens nederste flan-
ge. Monter pladen A med en af speendpladerne H ved hullerne D og F.
Marker hullerne C og E pa chassisvangens underside med et 13 mm
bor. Fjern pladen A. Bor hullerne C og E gennem chassisvangens
nederste flange. Monter nu ogsa den overste speendplade H med
afstandsroret ved hullet C i det tilstedevaerende hul i konstruktionen.
Serg for, at spaendpladen H flugter med chassisvangen, sa hullerne
befinder sig pa linie med hinanden. Bor nu hullerne E og G helt igen-
nem til chassisvangens overste flange med et 13 mm bor med en mini-
mumlzengde pa 150 mm! Brug ogsa denne fremgangsmetode i hgjre
side.

For varevognstyper med hjulafstand 3950 (jeevnfor figur 7) gaelder
folgende: Til brug ved montage af de to sideplader A og B skal der
bores diverse huller. Folg falgende fremgangsmetode: Hullerne D, F og
G er allerede til stede i chassisvangens nederste flange. Monter pladen
A med en af speendpladerne H ved hullerne D og F. Marker hullerne C
og E pa chassisvangens underside med et 13 mm bor. Fjern pladen A.
Bor hullerne C og E gennem chassisvangens nederste flange. Monter
nu ogsa den gverste speendplade H med afstandsreret ved hullet C i
det tilstedevaerende hul i konstruktionen. Sorg for, at speendpladen H
flugter med chassisvangen, sa hullerne befinder sig pa linie med hinan-
den. Bor nu hullerne E og G helt igennem til chassisvangens overste
flange med et 13 mm bor med en minimumleengde pa 150 mm! Brug
ogsa denne fremgangsmetode i hgjre side.

. Monter underkorselssikringen pa det oprindelige sted. Serg for, at
underkorselssikringens montagebolte (ved U, jeevnfer figur 5) er mon-
teret med bolthovederne pa indersiden af chassisvangen, saledes at
montagen af afstandsrorene kan finde sted.

. Monter de to sideplader A og B.
For alle varevognstyper undtagen hjulafstand 3950 (jaevnfor figur

8. Serrer tous les boulons et écrous conformément au tableau.

REMARQUE:

* Pour une/des adaptations indispensables sur le véhicule, veuillez con-
sulter le concessionnaire.

* Enlever la couche de bitume ou d'anti-tremblement qui recouvre éven-
tuellement les points de fixation.

* Pour connaitre le poids de traction maximum et le poids en fleche sur la
rotule autorisée du véhicule, veuillez consulter votre concessionnaire.

* Veiller en percant a ne pas endommager les conduites de électrique, de
frein et de carburant.

* Retirer "si présents" les embouts en plastique des écrous de soudure
par point.

* Cette notice de montage doit étre conervée a bord du véhicule apres
montage de l'attelage.

Ig MONTERINGSINSTRUKTIONER:

LEVERANSSKAPBIL 35C/E

1. Packa upp dragkrokshallaren och kontrollera att innehallet overens-

stammer med artikellistan. Om nddvandigt, avlagsna underredsmassan
runt fastpunkterna pa bagageutrymmet/rambalkarna. For demontering
och montering av fordonsdelar, se handboken. For monteringsinstruk-
tioner och fastmetod, se ritning. Sida 2

2. Avlagsna durkens plastdel. Gor tva sma fordjupningar pa undersidan av

fotstegets plastdel, enligt figur 1. Kontrollera att fastbultarna pa fotste-
get ar fasta med bulthuvudet pa insidan av chassibalkarna, sa att
avstandsbussningarna som ska monteras far plats. Pa chassiets ovan-
sida, vid C, avlagsna fastbulten fran dverbyggnaden (se aven figur 2
och 3).

3. Borrhal i chassibalken

© 413570/16-04-2004/19

6): Monter sidepladen A med spaendpladen H ved hullerne D og F med
M12x40 bolte inklusiv fjederskiver og motrikker. Monter et af
afstandsrerene og spaendpladen H ved hullet C med en M12x160 bolt.
Monter afstandsrerene og de to spaendplader | ved hullerne E og G
med M12x160 bolte inklusiv planskiver og selvlasende matrikker. Brug
ogsa denne fremgangsmetode i hajre side.

For varevognstyper med hjulafstand 3950 (jaevnfor figur 7): Monter
sidepladen A med spaendpladen H ved hullerne D og G med M12x40
bolte inklusiv fiederskiver og matrikker. Monter et af afstandsrgrene og
spaendpladen H ved hullet C med en M12x160 bolt. Monter afstandsro-
rene og de to speendplader | ved hullerne E og F med M12x160 bolte
inklusiv planskiver og selvlasende metrikker. Brug ogsa denne frem-
gangsmetode i hojre side.

6. Monter tveervangen mellem de to sideplader ved hullerne K og J med

M12x40 bolte inklusiv fijederskiver og motrikker. Monter afstivningsstot-
terne U for at serge for sideleens afstivning (jeevnfer figur 8). Brug til
montage pa sidevangerne A og B M12x50 bolte inklusiv fiederskiver
samt maotrikker. Monter stotten U pa underkerselssikringen med
M10x55 bolte inklusiv fiederskiver, motrikker samt karrosseriringe
(30x10,5x2,5).

7. Monter ved hullet Q hjornestotten R med en M12x90 bolt inklusiv

speendplade S, fiederskive samt motrik. Monter derefter pladen P ved
hullerne N med M16x120 bolte, inklusiv speendplade O, afstandsror,
fiederskiver samt matrikker. Derefter ved hullerne T med M16x55 bolte
inklusiv fiederskiver samt motrikker.

8. Spaend alle bolte og metrikker ifalge tabellen.

9. Monter trinbraettets kunststofdel pa det oprindelige sted.

CHASSIS-KABINE 35C/E, 40C, 45C, 50C

1. Fjern de medleverede tilbehorsdele og montagematerialer fra anheen-

gertraekket. Fjern evt. fastsiddende kit ved montagepunkterne. Jaevnfor
© 413570/16-04-2004/24



02/¥002-70-91/0LSELY ©®
19 B1I0g NP BYS ‘g Yoo Y euleje|dopls BA} op eise} Je 404 (9 Inbiy as)
seq|nfy-0G6€ wWoINIoQy Jauoisian ebijjwes ‘Jejiqdeyssuelans) 104

"usy[eqIsseyo | [ey eliog

*(£ yoo 9 Inbij uBAB 8S) O PIA ‘BPISUBAO S}BISSBYD
ed uepeubbAqiong ed usynagise) eusbejay “essed exs uabonybelp ne
10} snesy wos Buiudnipioy usp wely ediis us|je ebes uepas yoo usbuiuy
-llejop 161jue uslY BLIOG NP BYS [EWEPUE BHOP 104 *G InbBY 161U ‘Butu
-103Japun BIpUIYIQ) BYS WOS udlebuepols ed eulejop|elow eIayIpo ‘G

Inby 161jus usjepise|d | sebuiudnlpligy 1Qy) “jopise|d siabaisio) eusbejay

€ epIg "Bujull 8s ‘polowiise} Yoo Jauon
-jnisuisBuusiuow 1Q4 ‘usyogpuey as ‘Ie[apsuop.o} Ae Buuejuow yoo
Bunieuowap 104 "euleyequelswwAinnebebeq ed eusepjundise) juni
uessewispaliapun eusbelae ‘16IpuBAPQU WO "UEBLSI||9YILE paw JaWwWe)s

-SUBIBAQ 19|[eyaUUl 1B BI9||04U0Y Yoo udle|ieysbunesboq ddn exoed -

0065 “0SY ‘00F 1GdYISSNVHIAT

‘uabi |opise|d s1ebalsio) 1seq -

‘us||egel 161jus Jeyng yoo Jesnw eje e beiq -

“JeInwW Yoo JoxouaIepel} aaisnpjul GGXg LN Jeyng
paw | [BY pIA UEPSS “JEJiNW Yoo Joyolaapel} ‘eusebulussngspuelsae
‘O Jeidiow dAISNUL ‘O X9 LIN JBYNg paw ‘I Yoo T uapaissbuluyelsio)
psw N [ey pIA 4 ueje|dsBuliddoy uepes i1se4 “Jepnw Yoo exoLqglepel)

‘S Tgidiow SAISN|NUI ‘06X N iNG PAW O [8Y PIA Y USIE|[BYISYUIA IS8 *

(7 AnBiy 8s) " Joapjund pIA Jesinw Yoo J0XOLgIapEl) aAIsnpul ‘0SXZ LI
eule)lNg PUBAUE ‘g UYd0 Y/ USPQISOPIS PIA BuludelSIQIopIs 40} [N Yoo
7 uspQlssbuluNIBISIQ) 1SB “Jelinw YO0 JOMOLGISPRll 8AISNUIl ‘OYXE HIN

euleyng paw M usfey piA ‘eusere|dopls BA} 8p UB|[BW ‘USY[BqIBA} }se

"epls Joboy ed enep edeiddn “semnw spuesegjafels yoo
Joxougsennw eueld aAISNpUl ‘09 LXZ LN Jelng paw | Jeyejdiow A} yoo

€2/¥002-¥0-91/0LSELY @

‘(2 Bo 9 unby esbo
Jgjuneel) O 1epund paA usuoNIISUOY Bly Us)jogabejuow - JsIsSeyo je
USPISIaNO Blj — Jajuowaq “1oxpeelabuseyue |1t spejd JaAlg Jop es ‘pn
ua||1 JayaJap qis J9||o Aes Bo uasyys ed ISIA WOS dula|Ny 1S10) [BULIO}
anep |1} Jog 'G by ed isiaue wos usbuliss|asiodapun ed usjepjelsw
sed|i| ‘G InBy | 19A8ISOQ WOS [9pJOISISUNY S}8lieeIquli} Je uapisiapun

ed pn JoxyAlS BWS Jee)S "JeNeeIqul} BJ} US|SPJOISIsuNy Jsjuowse(

‘e OpIg “JojelelReW
-abejuow 60 ebeluow paw sasjepulqloy) | Buiubel Jojuneer “1eloleioy ed
slep Je ebejuow 6o sbejuowsp paw esjepulqloy) | usbogpueyspalssieen
J@JUAge "aulapjundabeiuow paA 11y SpUSPPISISE] "IAS UIBlH 1oy eeieb

-uezyue ey Jsjeusiewsabeiuow Bo 8j8psIBYaq|l 8palaAs|paw ap sl -

00S ‘0S¥ ‘007 NDOAIHVA

‘pajs abijepuido 1op ed |opjolsisuny s}eleequii} JSJUO

‘us||aqey abjayl Jaxpjuew Bo a)joq sje pueeds -

JOXYIGW JWES JOADSIaPal} AISNpyUI 8100 GGXQ LN PaW | duJd|iny paA
Jayala aypIow Jwes JoApsIapal) ‘ugispueisie ‘O opeldpugeds AlS
-npjul 8)j0q OF X9 LN paw |\ Bo T auseneissbuluAlsie paw N auis||ny
paA d uspe|d Joyolap JOJUOIN MUISW Jwes aAysIepal) ‘S apejdpuceds

AISNPjUL 1O 0BXZLIN Ue paw Y usnelseuiely O 18]Iy peA Jejuop

"t InBl JGjUneP “J9XLIoW JIBS JOANSIaPal} AISnuUl 8}j0q
0SXZLIN pow g Bo v asuiebuenepis ed |\ 6o 7 suteneissbuluansie - p
aula|INy PaA - JSJUOI “JaxpjLlow 6o JaAysIapal) Alsnpul 8)0g 0¥XZ LIN

paw ) euie|ny peA Jepejdepis 0} op wejew usbBueAlgaA} JBJUoI

‘opIs alloy | epojawsbueb
-waly suusp esbo Bnig sexpjLlow apuase|aes Bo saasueld Aisnpjul
9]10q 091 XZ LN paw | Jepe|dpuseds 0} ap Bo sualigispuelsje 4 6o 3 au
-1ajiny paA JBJUOI "} Og 09 LXZ LN Ud paw 9 19|Iny paA H uape|dpuceds

eusebulussngspuelsAe else) NP B)S 4 Yoo 3 UsJeY PIA "Jojnw apues
-gIAlBls Yoo exougiennw ueid aAISNUl ‘09 LXZ LIN ING paWw O 188Y PIA
H uare|diow Yoo eusebuluSSNOSPUBISAE AB US ISE JEJNW YOO J03oLq
-19pel} eAISNP{UI ‘0YXZ LI JBHNG paw 5 Yoo g udjey PIA H Fejdiow palu
Vv tejdopis ised :(g anby s) seqnly-0g6€ paw Jejiqdeyssuerans] 1o

epis Jabgy
ed epep edeiddn “Jesnw Yoo JoxOLQJEPEl; BAISNPUI ‘09 LXZLIN JE)
-Ing pawl | Jeyejdiow BA} Yoo euseBuluSSNASPUBISAE BISE) NP BYS 5) Y20
3 udlBY PIA "091XZLIN HNg Ud paw J [ey pIA H udle|diow yoo eusebulu
-SSNQSPUEBISAE AB U }SB JeljnW Yoo I0MOLGIapE(} SAISNUl ‘0tXE LIN
Jejing paw 4 yoo g usjey piA H lgidiow psw v gidopis ise :(g nby
as) seq|nly-0G6€ WoOINIQ) ISUOISIAA E|le ‘Iejiqde)ssueland] o4

‘g Yoo v euseleidopis eA} 9p else

‘epis 4o60y ed Inpaocoid euusp edaiddn
‘ww oG} ed pBugjwiuiw paw L0g WW € Ud paw SUBJ} dIAQ SUdY
-leqisseyo wouab 4 Yoo 3 usjey nu ellog "Pa.1oy sesalsnl usjey Ne es
uay|eqISseyd paw ||ojjeJed Je H jejdiow 1e |[eisiaxes ‘uspeubbAqieng |
1918y EBbIjjUeq 18P | O [BY PIA ‘euseBulussngspuelsAe paw ‘H usle|diow
BJSIOAQ USP NU 1SB "SuB|} 81pau sudyeqisseyd wouab 3 yoo 9 usjey
euiog 'y 1e|d eusBe|Ay "110g Ww €1 U paw Usy|eqISSEYD AB UEPISIapUN
ed 3 Yoo O usjey eiaMIE "4 Yo0 g Usley pIA ‘H eulele|diow BA} 8p Ae
us paw ‘y Jejd 1se ‘SuBj} 81pau SUSY[e]ISSBYO | UBPaJ SuUl} ©H pue 4 ‘g
us|eH :Jey es 10D ‘|ey [elue 118 BLIOQ NP BYS ‘g Yoo Y eulere|dopls A}
op eisey je 104 (g 1nby s) seqInfy-056¢ paw Jejiqdeyssuelans) 104
‘epis Joboy ed inpaooid euusp edeiddn ‘ww 0S| ed pbugjiwiuiw paw
110g wWw € us paw SUBJ} SIAQ SUSY[EQISSBYD Woudb H Yoo 3 usley
nu elog "peLIoY Ssesslsnl usiey Je es uayeqIsseyd paw ||9|eled e
H Yeldiow e eisiaxes "uspeubbAqienq | Jeley ebipuyeq 1ap | O ey pia
‘eusrebulussngspuelsae paw ‘H usje|diow BISIOAQ USP NU ISBH ‘SUEl)
a1pau suayjjeqisseyd wouab 3 Yoo O usjey euog 'y rejd eusbejay "1ioq
Wi €1 Ud paw usyeqisseyd Ae uepisiopun ed 3 Yoo O usjey eiaxiep
‘4 Yoo g us|ey pIA ‘H euleje|diow BA} ap Ae U paw ‘Y je|d 1se ‘suey
2Jpau sud[eqISSBYD | UBPAI Suuly © pue 4 ‘g udjeH ey es 1o ‘[ey
[EJUE 118 B1IOQ NP BYS ‘g Y20 Y eulele|dopis BA} op eise) e 104 :(g inbiy
as) seq|nly-0G6€ WoOINI0} ISUOISIAA EB|le ‘Iejiqde)ssueland] 104

B0 auai@ispue)Sie Je 10 JaJUOI “JaxMLIeW Bo JaApsiapal} Alsnyul 8)j0q
OvXZLIN paw B Bo g suis|ny paa H uspe|dpugeds paw y uspe|dapis
J91uo (g 4nbBiy Jopuneel) 0G6¢€ puelsie|nly paw sadAysubonraten 104

‘opis ailoy | epojowsBuebwaly suusp esbo
Bnig “1expjLiow apuase|nds B0 Jaanisueld AiISnpjul 8100 09 LXZ LIN Paw
| Jopejdpuceds 0} ap Bo suaigispuelsje © BO J suls|Ny PaA JBIUOI
‘1109 091XZ LA Ud paw D 19||ny paA H uape|dpuseds Bo aualgispuelsje
Je 19 Jojuoy “Jopjuiew Bo JoApisiepall Alsnpul 810q 0¥Xg LN
paw 4 6o g auig|ny paA H uspe|dpuaeds paw Yy uspe|dapis J8luol (g
inby Jgjuneel) oge€ puelsjenly uabelpun sadAisubonalen ajje 104

‘g 6o v Jepe|dapis 0] ap JoUo *

‘opis alloy | apojewsbuebwaly suusp esbo

Bnig jww g1 ed epbueejunuwiuiw us paw Jog ww g| 18 paw abueyy
9)slong suabueasisseyo |1} weauuabl }yay 4 6o 3 suis|ny nu Jog "usp
-ueuly paw alul| ed Bis Jepulyaq suia|ny es ‘usbueAsisseyd paw Jaibn|y
H uspejdpueeds 1e ‘o) BigS "usuoIPNIISUOY | [NY SpusleAapals|} 1op
I D 18Iy pan jaigispuelsfe paw H apejdpuseds aisione usp esbo nu
Jauo\ “abueyy e1siapau suabueasisseyo wauuab 3 6o 9 sulg|ny Jog
"y uepe|d uisl4 1ogq ww g1 1@ paw apisiepun susbueasisseyo ed 3 60
0 auls|ny Jaxtel "4 Bo g euls|ny paA H eulepe|dpuseds Je us paw y
uape|d Jayuopy abue|} a1siopau SusbuBASISSBYD | 9palSs |1} dpald|e 18 ©
60 4 ‘g awig|nH :epojewsbuebwaly apuabia) Bj@4 "18||Ny 8SIaAIp S810q
Jop [exs g bo y Jopejdapis 0} ap je abejuow pan Bniq |11 :apuabloy
19p|eeb (g anb1y Joyunel) 0G6€ puelsie|nly paw JadAysubonaien Jo4
‘opis

alloy | spojewsbuebwaly suusp esbo Brug jww 0G| ed epbueejunw
-lUIW U8 paw Jog W | 18 paw abue|} 81SIoAg SUaBueAsISSBYD |1} Wau
-usbi yay © Ho 3 suig|ny nu Jog "uspueuly paw aiull ed Bis Jepuleq
aul9|ny es ‘uebuensisseyo paw Joibn) H uspejdpueeds e ‘ioj Bios
"UBUOINIISUOY | [NY BpuUdILASPaIS| 18P | D 19|INY PaA 191eiSpue)sie
paw H ope|dpuceds oisiong usp esbo nu Jejuopy -ebuely sisiepau
suabuensisseyo wauusb 3 6o 9 suwig|ny Jog 'y uspeld uisl4 ‘ioq
wuw g1 1o paw apisiapun suabueasisseyo ed 3 6o 9 auls|ny Jaxiely
"4 Bo g suig|Iny pan H aulepejdpueeds je us paw Y uape|d Jajuoly "eb
-uey) 9)si9pau susbueAsIsseyo | apa)s |1} apals|e Je © 6o 4 ‘g sule|nH
:opolowsbuebwoaly epuabioy Bjg4 "I9|INy BSIOAIP S810Q Jop [eys



antal hal. Gor sa har: Halen D, F and G finns redan i chassibalkens
nedre flans. Fast plat A, med en av de tva motplatarna H, vid halen D
och F. Markera halen C och E pa undersidan av chassibalken med en
13 mm borr. Avlagsna plat A. Borra halen C och E genom chassibal-
kens nedre flans. Fast nu den dversta motplaten H, med avstandsbus-
sningen, vid hal C i det befintliga halet i dverbyggnaden. Sakerstall att
motplat H ar parallell med chassibalken sa att halen justeras korrekt.
Borra nu halen E och G genom chassibalkens ovre flans med en 13 mm
borr med minimilangd pa 150 mm. Upprepa denna procedur pa hoger
sida.

For leveransskapbilar med 3950-hjulbas (se figur 7): For att fasta de
tva sidoplatarna A och B, ska du borra ett antal hal. Gor sa har: Halen
D, F and G finns redan i chassibalkens nedre flans. Fast plat A, med en
av de tva motplatarna H, vid halen D och F. Markera halen C och E pa
undersidan av chassibalken med en 13 mm borr. Avlagsna plat A. Borra
halen C och E genom chassibalkens nedre flans. Fast nu den dversta
motplaten H, med avstandsbussningarna, vid hal C i det befintliga halet
i overbyggnaden. Sakerstall att motplat H ar parallell med chassibalken
s& att halen justeras korrekt. Borra nu halen E och F genom chassibal-
kens ovre flans med en 13 mm borr med minimilangd pa 150 mm.
Upprepa denna procedur pa hoger sida.

. Satt fast stotdamparen som ska forhindra underkorning igen. Se till att
fastbultarna (vid U, se figur 5) pa stotdamparen som ska forhindra
underkorning fasts med bulthuvudena pa insidan av chassibalken, sa
att avstandsbussningarna som ska fastas far plats.

. Fasta de tva sidoplatarna A och B.

For leveransskapbilar, alla versioner forutom 3950-hjulbas (se
figur 6): Fast sidoplat A med motplat H vid halen D och F med bultar
M12x40, inklusive fjaderbrickor och muttrar. Fast en av avstandsbuss-
ningarna och motplaten H vid hal C med bult M12x160. Vid halen E och
G ska du fasta avstandsbussningarna och tva motplatar | med bultar
M12x160, inklusive plana mutterbrickor och sjalviasande muttrar.
Upprepa detta pa hoger sida.

For leveransskapbilar med 3950-hjulbas (se figur 7): Fast sidoplat A

ken borras.) Fast plat A, med en av de tva motplatarna H, vid halen D
och G. Markera halen C och E pa undersidan av chassibalken med en
13 mm borr. Avlagsna plat A. Borra halen C och E genom chassibal-
kens nedre flans med 13 mm borr. Fast nu motplaten H, tillsammans
med avstandsbussning, vid hal C. Se till att motplaten H ar parallell med
chassibalken for korrekt justering av halen. Borra nu halen E och G
genom chassibalkens ovre flans med en 13 mm borr med minimilangd
pa 150 mm. Upprepa denna procedur pa hoger sida.

. Endast vid modellerna 45C och 50C ska bakre balken (med lampor)
hojas 30 mm. Det nedersta fasthalet (se figur 9) ska da borras (fran insi-
da till utsida) med 13 mm storlek. Montera fastbultarna med bulthuvu-
dena pa insidan av chassibalken sa att avstandsbussningarna som ska
monteras far plats. Vid modellerna 35C och 40C: Kontrollera att fast-
bultarna pa bakbalken monteras med bulthuvudena pa insidan av chas-
sibalken, sa att avstandsbussningarna som ska monteras far plats.

. Montera de tva sidoplatarna A och B (se figur 9). Fast sidoplat A med
motplat H vid halen D och F med bultar M12x40, inklusive fjaderbrickor
och muttrar.

. Montera en av avstandsbussningarna, motplatarna H vid hal C med
bultar M12x160, inklusive plana brickor och sjalvlasande muttrar. Vid
halen E och G ska du fasta avstandsbussningarna och tva motplatar |
med bultar M12x160, inklusive plana brickor och sjalviasande muttrar.
Om reservram monteras for bverbyggnaden, fungerar den som motplat.
| s& fall kravs inte motplatarna I. Upprepa detta pa hoger sida.

. Montera tvarbalken, mellan de tva sidoplatarna, vid dnskad position
med bultar M12x40, inklusive fjaderbrickor och muttrar. sida 4 av 5.

. Montera vinkelhallaren R vid hal Q med bult M12x90, inklusive motplat
S, fjaderbricka och mutter. Fast sedan kopplingsplaten P vid hal N med
forstarkningsstoden L och M, med bultar M16x140, inklusive motplat O,
avstandsbussningar, fjaderbrickor och muttrar. Sedan vid hal T med
bultar M16x55 inklusive fjaderbrickor och muttrar.

med motplat H vid halen D och G med bultar M12x40, inklusive fjader-
brickor och muttrar. Fast en av avstandsbussningarna och motplaten H
vid hal C med en bult M12x160. Vid halen E och F ska du fasta
avstandsbussningarna och tva motplatar | med bultar M12x160, inklu-
sive plana mutterbrickor och sjalviasande muttrar. Upprepa detta pa
hoger sida.

6. Fast tvarbalken, mellan de tva sidoplatarna, vid halen K och J med bul-

tarna M12x40, inklusive fjaderbrickor och muttrar. Fast forstarknings-
stoden U for sidoforstarkning (se figur 8). For att fasta vid sidostoden A
och B ska du anvanda bultar M12x50, inklusive fjaderbrickor och mut-
trar. Fast stod U vid stotdamparen for underkorningsskydd med bultar
M10x55, inklusive fjaderbrickor, muttrar och karosseribrickor
(3x10.5x2.5).

7. Fast vinkelhallaren R vid hal Q med bult M12x90, inklusive motplat S,

fjaderbricka och mutter. Fast sedan kopplingsplaten P vid hal N med
forstarkningsstoden L och M, med bultar M16x140, inklusive motplat O,
avstandsbussningarna, fjaderbrickor och muttrar. Sedan vid hal T med
bultar M16x55 inklusive fjaderbrickor och muttrar.

8. Drag at alla muttrar och bultar enligt tabellen.

9. Fast fotstegets plastdel igen.

CHASSIS CAB 35C/E, 40C, 45C, 50C

1. Packa upp dragkrokshallaren och kontrollera att innehallet overens-

stammer med artikellistan. Om nddvandigt, avlagsna underredsmassan
runt fastpunkterna pa bagageutrymmet/rambalkarna. For demontering
och montering av fordonsdelar, se handboken. For monteringsinstruk-
tioner och fastmetod, se ritning. Sida 4 av 5.

2. For att fasta de tva sidoplatarna A och B, ska du borra ett antal hal. Gor

sa har: Halen D, F and G finns redan i chassibalkens nedre flans. (Om
chassiet har kortats av for overbyggnaden ska alla fasthal for dragkro-

© 413570/16-04-2004/21

8. Drag at alla muttrar och bultar enligt tabellen.

OBS:

* Kontakta aterforsaljaren om fordonet eventuellt bor modifieras.

* Om det finns ett bitumen- eller stotdampande lager vid kontaktytor skall
detta avlagsnas.

* Kontakta din aterforsaljare for ditt fordons max. dragvikt och tillatna kult-
ryck.

* Vid borrning skall man se till att elektrisk-, broms- og bransleledningar-
na inte skadas.

* Avlagsna de sma plastlocken - om dessa finns - fran punktsvetsmuttrar-
na.

* Efter att draget ar monterat, placera monteringsanvisningen tillsam-

mans bilens dvriga dokument.

MONTAGEVEJLEDNING:

VAREVOGN 35C/E

1. Fjern de medleverede tilbehorsdele og montagematerialer fra anheen-

gertraekket. Fjern evt. fastsiddende kit ved montagepunkterne. Jaevnfor
veerkstedshandbogen i forbindelse med demontage og montage af dele
pa koretgjet. Jeevnfar tegning i forbindelse med montage og montage-
materialer. Side 2.

2. Demonter kunststofdelen fra trinbrasttet.

Skeer to sma stykker ud pa undersiden af trinbreettets kunststofdel som
beskrevet pa figur 1. Kontroller, at trinbraettets montagebolte er monte-
ret pa indersiden af chassisvangen, saledes at der er plads til monte-
ring af afstandsrorene. Demonter — fra oversiden af chassiset - monta-
gebolten fra konstruktionen ved punktet C (jeevnfer figur 2 og 3).

3. Sadan bores hullerne i chassisvangen.

For alle varevognstyper undtagen hjulafstand 3950 (jaevnfor figur
2) geelder folgende: Til brug ved montage af de to sideplader A og B

© 413570/16-04-2004/22





